LAWN & GARDEN
M-F 200 SERIES




GENERAL INFORMATION

This book is printed in two sections. The first section contains a group index plus a numerical index of all
part numbers included in this book. The pages in this section are numbered with Roman numerals.

The second section includes a part number listing referenced to item numbers on the illustrated page
directly opposite. Pages in this section are numbered with Arabic numerals.

The page numbers appear in the upper outer corner of the page. Parts book number and date appear in the
lower right hand corner of the page. The part number listing page will also carry the machine name to assist in
identifying the machine to which the parts book applies.

When changes to the machine make it necessary, revised pages for this book will be issued. The revised
pages will be issued with the same page number as those they replace and the “issue” number and date will be
advanced. New pages will carry an existing page number with an alphabetical suffix. ’

From time to time change information will be issued in the form of a “parts release and change bulletin”.
Information from these bulletins should be entered in the proper pages as soon as the bulletins are received.

Whenever a page of this book is re-issued, the current page listing will aiso be re-issued. This listing will
show the issue number and date of issue of each page as a check sheet covering the entire book.

It is imperative that revised parts book pages be inserted into their respective parts books as soon as
received. Failure to do so will lead to confusion and defeat the purpose of the book.

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the “Number Required” column is the number of parts used on a machine except
where parts are indented in descriptive list. In this case the quantity shown is the number required for the
preceding assembly or sub-assembly.

For certain parts such as bolts, nuts, washers, shims, etc. an “X” will be shown in the “Number Required”
column. This “X” indicates that the quantity to be used is “as required”.

Some parts are available only as complete assemblies with the individual component parts not serviced.
The parts that are not serviced separately are indicated with an “NSS” in the Part Number column.

Always check illustration and number listing page before ordering. NEVER ORDER FROM ILLUSTRATION
ALONE.

1st Print 651 625 M1 (Issue 1) 3/91

casecoltingersoll.com




FOREWORD I

MASSEY-FERGUSON equipment is designed and built for
maximum performance and long life.
All service parts are manufactured
with the same care and precision
exercised in production.

Stock and sell only NMIASSEY-FERGUSON parts

~~

Printed in U.S.A. 5C - 3/91

casecoltingersoll.com




I GROUP INDEX
Page Page
Axle, Front ... niimmmmrmsnrenses 59 Engine Mounts.........ccceveeernnmnneencnesecneneenceenee 156
Battery .. ccvismeinissiinisinisssessssss isnmnmmanrsns eessnereras 83, 85 FONAers ........ccovuveveceeeeeeeee e 53
Brake vossssersssssns somssmsassssnass st s seasanss ssimenanesngrons 61 Frame ......c.cocueeirnieneee e 49
CAIDUIBION. ... onceeseseeesianargionsuniesisnssnsivasesassesisn 11, 31 0L L L W B s 41
Choke Linkage........cccoccveemiinininicnrecene e 13 FUel PUMP ..ot 41,45
Decal and Labels.........ccooevevenirneiieciecreenene, 89 Fuel Tank and Lines........ccoeuvveercrnmcniccncccncace 41
Differential .........cocovererrcrrnenceeerre e 63 Hitch, Sleeve............ccccoverevnnennne. .................. 93
Drawbar ... 71 Hitch, Three Point..........c.coovvveeeviieicieeeieeieene 95
Electrical Wiring......c.cccceecveeeveennenecnseiicesceecinennns 83, 85 Hydraulic Mower Lift...........ccooiiiiiiiniiccne. 77
Engine Hydraulic Valve...........ccovvereeeverrenecee e 65, 67, 69
Al IMaKeu.u: o susmimmansmmmarsssansme s v 41,43 Lift LINKage ....eooveveveeieiiieieee et e 95
Breather, Crankcase.......c.cccceveeerienceencrnenens 17,19, 39 LIgRtING wovvvninvnammmnmmmsssmimmssmsssame s 87
CAMShAM «oxoebichifisissimsainitovsessssmsmsssssssssrs 5,25 MUBFIEF scseosssmsnsisssesmmmesssmsemmasssisssss bonsamssissin 15,35
CranKShamt ....osunsssmmmsessssssomsmssssssmmsmmrsassns 7,25 Ol Eill TUDE: wwssscosisssssmmsssmsmsmmassmorssssmmensssss 7,27
(67073 [o1-To: ([ o[ 2 (o' |ENISEESN—————————— 9,29 @iliFiltor nn . S o B seww—" 23
Cylinder BIOCK . ussmmsinsisssssumssmasssnasness 3 O 91
Cylinder Head.........cccccorneemivnncccnnennncnnen. 3,21 L 53
Exhaiist SYStam ...ivmsisoasmsmasissins 15, 35 SANEF ssessmmuniinim s s e 79
FIyWheel........coooccirecnieiiieniniin e T 7,27 StEOIING ..ot 55
GASKOLS. .o anmssssssssm 3,19 Steering, POWer .........cccceevnnnrinncneriiccnnes 57
Governor Linkage ........ccocvevincienininnsnnsnnennns 13, 33 TranSMISSION .......cvverrveeeeesreninenetesis e seseeseanaes 63
Lubrication System .........cccecveeceiecenccnncnnnns 21 WHEEIS.....c.eeeeiteeeiiiet s 61
2153 (o 2 TS 9, 29 WeIghts....cooueeeeeicceercec e 97, 99, 101
ValVes........cotieinissnnsiinsin e 5,25
1st Print 651 625 MO1 (Issue 1) 3/91

- casecoltingersoll.com




SUPPLEMENTAL NUMERICAL INDEX m

PART NO. SEE PAGE
3717 000 M1 .coovrveeerecrrrenne 87, 91
3717 003 M1 ..oovvreevevnremnesennrsne 87
TR AVIR Y ) DO 95
3717 014 M1 .ceovrcreecnrrrnan 51,53, 67
3717 015 M1 oo 73, 91
<744V T3 Y ) DO 73
3717 017 M1 oo 53
YA AVIT- 1Y) D 53'91
3717 023 M1

3717 024 M1

3717 025 Mt

3717 026 M1

3717 027 M1

3717 029 M1

3717 033 M1

YA T4 7YY ) DO 93
3717 036 M1.....ccvccee, 93, 95, 97, 99
TR A< 1 ¥ g5
3717042 M1.................. 15, 49, 51, 53
3717 048 M1 .coovoeeeecerrrnnee 87, 91
3717 049 M1 ..ooooverenrrrnen 15, 35, 87
3717 050 M1 ..oovvereceeneennen v 99
3717 051 M1 cooorrervererrnnnennee 93, 99
3717 052 M1 ccovvereereneenereessnnsrnne 87
3717 054 M1 c.cevreeeceeneeesnnnnrie 13
3717 063 M1 .ccovoreeeeenerernrernrnne 53
3717 066 M1 .cooocccevverrrrnnne 15,55, 73
3717 072 M1........... 51, 53, 67, 73, 91
TR A T2 Y ) DO 95
3717 076 M1 ................ 51, 53, 87, 91
ST 07T M1 cvconssesspesessesssiensisins 77
3717 079 M1 oo 93
3717 080 M1 .................. 61, 63,77, 95
3717 081 M1 cecerrereceenenreesssia 59
3717 083 M1 cooevevveverrrr e 75,77
3717 084 M1 c.covvreceeerernreneenscrnn 61
3717 087 M1 ceceverrenvenenrnneesrnsnoe 51
3717 092 M1 ccoorrereeeeeeeenrernnnen 55
3717 097 M1 eoeerereeeeenres e 75
3717 098 M1 .cooooocererrrrrrs 49, 61, 95
3717 117 M1 oo 91
3717 121 M eeereceeeneerse e 87
3717 122 M1 oo 13, 45
3717 124 M1 oo 49
3717 128 M1 oo 87
3717130 M1 ceorrrcenencennesnsinns 87
3717 131 M1 oo 13
3717132 M1 49,75, 87, 91
3717 133 M1......... 53, 73,75, 77, 91
3717 134 M1 oo 15, 47, 55, 99

Printed in U.S.A.

ist Print

PART NO. SEE PAGE
3717135 M1............ 49, 53, 57, 59, 63
BTAIT 142 M1 ..ot 3
3717 149 M1 e, 55
3717151 MY e, 51, 53
B717 155 M1 oo 59
3717156 M1 ..o, 67,77, 91
3717158 M1 .o, 15, 53, 99
KYAVA 11 Y I 91
3717 160 M1................ 61, 77, 99, 101
3717162 M1 55, 63, 93, 95
STAI7163 M oo, 93
BTATATI M oo, 65
3717 180 M1 ..o, 65, 67
3717182 MO .., 91
S7T17 185 M oo, 59
3717188 M1 ..o, 59, 77
717190 M1 oo, 59
B717195 M e, 59
STAT 222 M e, 59
717256 M1 ... 89
3717306 M1 ... 73
3717338 M1 ..o 75
3717339 M1 e, 41
717343 M1 oo, 91
S717 345 M oo, 93
S717 350 M oo 59
3717356 M1.....oeee. 59, 61, 77
YA ACTY-2 Y I 55
3717365 M1 oo, 87
3717366 M9 ... 83, 85, 87
S717 370 M1 oo, 83, 85
3717371 M1 oo, 93, 97
717 372 M1 oo, 95
3717377 M1 oo 55
3717 403 M oo, 51
71T 404 M oo, 53
B717 416 M1 oo, 99
717 441 M oo, 87
3717450 M1 ..o 61
71T 452 M1 oo, 75
B717 453 M1 oo, 87
3717 457 M1 oo, 57,87, 91
S717 491 M1 oo, 87
3717513 M oo, 93
717543 M1 oo 91
3717566 M1 oo, 87
3717567 M1 oo, 55
3717590 M1 oo, 53
S717 602 M1 oo, 91
3717603 M1 ..o 91

M-F 200 Series

casecoltingersoll.com

PART NO. SEE PAGE
3717 604 M1 e, 91
3717605 M1 cooverereeresreeresereen. 91
3717 606 M1 ..o, 91
8717 607 M1 ceeeemeeeeeeeseesren, 91
3717 608 M1 ..o 91
3717 609 M1 e, 91
3717 610 M1 ceeeeeneeeeseesee e 61
YAV AT R Y 91
3717 612 M oo, 91
S717 613 M1 oo, 91
3717614 M oo, 91
3717 619 M oo 47
3717 647 M1 oo, 55
3717 648 M1 oo, 85
3717 649 M1 oo, 83, 85
3717 678 M1 e e 59
S717 709 M1 oo 91
YAl AraF-2Y | .95
B717 713 MY oo, 59
S717 714 M oo 61
B717 763 M1 oo 87
YAV (17 Y 4
3717 766 M1 oo, 41
3717 767 M1 eeveeen.... 49, 53, 63, 71
3717 780 M1 oo, 77
B717 782 MO oo 75
YAV ATV A Y B 53
3717 818 M1 oo 53
3717 819 M oo, 51
KYAVA: 77X Y L B 83, 85
KYARA: -1 Y | I 53
BTTTBIBMY..oeoereeniene el 77
3717 915 M1 oo 83, 85
3717 918 MOT oo 83, 85
3717 919 M1 covereeeeeeeeeere 83, 85
KYAVA: 10T ) D 83, 85
3717 937 Mi............ 15, 35, 57, 63, 65
3717939 M1 oo, 63
3717 940 M1 oo 75, 77
B717 971 M1 oo 53, 87
YAV A 723 Y | B 53
3717 974 M1 oo, 53
3717 976 M1 coveeeeeeeeeeeeereeree 61
3717 984 M1 coooreee, 83, 85
3718 028 M1 ......... R SR 33
3718 034 M1 oo, 49
3718 037 M1 oo 79
3718 050 M1 coeovveneeeesreese s 91
3718 061 M1 ceooeeneeeeeeere oo 87
3718 062 M1 oo s 87

651 625 M91 (Issue 1) 3/91




v SUPPLEMENTAL NUMERICAL INDEX

PART NO. SEE PAGE
3718 063 M1 ..ccooasivaninosioisnisbinmnnnisd 31
3718065 MY ..ot niaron 57
3718066 M1.......ccvveeeeneeenen 83, 85, 87
3718 086 M1 .......couvvveervereeeneenens 83
3718087 M1 ..., 83
3718088 M1 ..ot 83
3718 111 M1 51
8718 114 M1 ..cconnsnaninnsiasonas 57,59
3718 115 M1 .cooienveninemasssimsmvastons 89
B8 51 MY ..cccvmemmmsmomsmesmssnnnis 89
3718 156 M1 ..o 49, 65
3718 157 M1 ... 67
3718 168 M1 ... 57
B718 159 MI....cooocuosssvsvssssmsssvsioamssnss 61
3718 160 M1 ..., 47
3718 163 M1........ccceeene 49, 65, 67
3718 165 M1 ..o 47, 59
b7 2 [STOR . | IR ——— 65, 67
3718 167 M1 .cimmvamsuninmion 65, 67
3718 168 M1 ciiisissesmsmmenssitiemiinins 67
3718169 M1 ..., 77
3718170 M1 ..o 95
3718 171 M1 ..o 57
3718 172 MO icvccissivvismmnnsvinmsmivins Tl
ey t- WAl ) [ ) [ ———— 67, 91
3718 174 MO ......oovveverreeeeciens 65, 67
3718 175 MO ... 57
3718 176 MO ......oeeieiens 65, 67
B7U8 177 M1 sisivvssmrmmvonionsifiog 57
378 V7B M1 .vsmsomvimssinsmovasisssrons 57
SEIB 179 M ,.oivesimsusimmssssisivssivasaos 19
3718 180 Mi..cuoviereeeee e 65, 91
3718 181 M1 ... 65, 67
3718 182 M1 ..o, 63
3718 184 M1 ..o, 61
3718 185 M cciiiivaiiinnencinriinasannnsinns 57
3718 486 MY herecvnnsmvonmsemssasssmmmesns 63
3718 187 M1 ..o 63
3718 188 M1 ..o, 63
3718 189 M1 ..., 63, 89
ecTAl:ibieol Y & 63
3718 191 M1

3718 192 M1

3718 193 M1

3718 194 M1

3718 197 M1

3718 198 M1

3718 199 M1

3718 201 M1

3718 202 M1

1st Print

PART NO. SEE PAGE
3718 203 M1 ... 41
3718204 M1 ... 57, 95
3718 205 M1 icuccivinnssammivinnin linsiis 53
3718 206 M1 .vuvicincimicsvannismssasnssnssns 49
3718 208 M 1oinivnevsmmmavivnessspssnasen 49
3718 209 M1 .. 63
3718210 M1 ..., 63
3718211 M1 e 53
38212 MY ucisrssmmsmmisdasmssnmens 77
718213 ML msmsvisinssosies 77
3718 214 M1........ocovmeemsmssrsissmmesassses 77
3718215 M1 .., 59
3718217 M1 ... 75,77
3718 220 M1 sscsvwrvnssvmmsustivmsinss 75,77
3718 221 M1 icoiismommmsmmiszmizes 59
3718223 M1 ... 41
3718224 M1 ..., 61
3718225 M1 ... 61
3718226 M1 ..., 49
3718 227 M1 iiuiiiiniimsmsiaiuisamsnnsons 61
3718 229 M1 ..ccicvcnmmissisimamsssnmmoninns 63
3718 280 M1 .....vcvmnmrmsmemnsmsmsnrarsnsess 63
3718 231 MO ... 63
- 3718232 M1 ..., 67
3718233 MO ... 67
3718 234 M1 vcisinanmssmunsimnsans: 63
3718 235 M1 iivsssicessissssinetossasnnss 83
3718238 M1.....civiiirrercriee, 59
3718239 M1 ..., 59
3718 240 M1 ..civiswsninsionnifomennina: 61
3718241 M1.comunmmnimmmning 77
3718242 M1 ..ccvcvsssmmassuvsrmmsunsisnss 63
Ko 52 L] 7 | [ ————— 61
3718 245 M1 ........ccoconmmvmcsersonsasansnsnes 53
3718248 M1......oviiriiiiiiins 49
3718249 M1 ... 53
3718251 MIuccsssnssmssssmsmsinesd 65, 67
37181253 M ciuvunsmmmssssnnsmspssvnionsd 57
3718254 M1.......covvvivnminin Bl 59
3718255 M1 .....oveiiirieiiicccee 63
3718 256 M1 ..cocvivecniernncrncnineriienens 57
3718:257 Ml.ciisassimnmsinsiis 63
8718258 M.usisisssvomossssvmssensssonsss 41
3718259 M1 .ciamnanmnnss 65, 67
RYQE:B-[STo] 1 | ————————— 61
3718 261 M cvisersissempsarinssessdsonenss 55
3718262 M1 ..o 77
3718263 M1 ..., 75
37182684 M1 ... 65, 67
3718 265 M1 .coxsiiuimmsmasmsminssninss 65, 67

PART NO. SEE PAGE
3718 268 M1 .eooneeeeree e 53, 55
3718 260 MY oo 51
3718 270 MO oo, 55
3718 271 MOT oo 63
3718 272 MO oo, 91
3718 274 M1 oo, 13
3718 275 M1 oo, 13
3718 276 M1 oo 51
B718 278 M oo 89
3718 279 M1 oo 49
3718 280 M1 oo 49
3718 283 M1 oo 53
3718284 M oo 101
3718 285 M1 oo, 75
3718 286 MO ......ooneeen... 65, 67, 71
3718 287 M oo 53
3718 200 MY eeoerreeeeeeeeeeen 65, 67
3718 291 M1 oo 59
3718292 M1 oo, 59
AL 1) S D 49
CYAT- - -1 .Y L D 49
3718 207 MO oo, 15, 35
3718 300 M oo, 65, 67
3718 302 M oo 49
3718 303 M1 oo 61
3718 304 M1 oo 61
3718 305 M1 oo 49
3718308 MY ceoooeeeeeeeeeeeeen 47
KYAT: K74 Y} D 47
3718308 M weoeereeeeeee. 83, 85
3718309 MY oo 87
STHBBTO MY sovsnssivccsmsmsssssarsiiobnsinn? 87
3718 315 M1 eerreeeeee e 61
3718 316 M1 oo, 61
YA E v A" | D 61
3718 318 M1 oo, 15
3718 319 M1 eeeeeeeeeeeeeeeeeneee 75, 77
3718 320 M1 oo 75
3718 321 M1 oo, 75
3718322 M1 oo 77
3718 323 M1 oo, 77
3718 324 M1 oo, 13
3718 325 M1 eooomeeeeeeeeeees e 83, 85
3718 326 M1 oveeoeeeean 83, 85
3718 327 MO oo, 83, 85
3718 328 M1 eoeoeoeeeeeeeeeeeeereee e 15
3718 329 MO oo, 65, 73
3718 330 M1 oo 73
3718 331 M1 oo 65
YAT:Rc <71 V2 PO 49

651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




SUPPLEMENTAL NUMERICAL INDEX \

PART NO.

3718 333 M1..
3718 334 M1..
3718 335 M1..
3718 340 M1..
3718 342 M1..
3718 344 M91
3718 345 M1 ..
3718 347 M1 ..
3718 348 M1..
3718 349 M1..
3718 353 M1..
3718 355 M1..
3718 356 M1..
3718 357 M1..
3718 359 M91
3718 360 M1..
3718 361 M91
3718 362 M1..
3718 366 M1 ...
3718 367 M91
3718 368 M1..
3718 369 M1..
3718 370 M1..
3718 371 M1..
3718 372 M1..
3718 373 M1..
3718 374 M1..
3718 375 M1..
3718 376 M1..
3718 377 M1..
3718 378 M1..
3718 380 M1..
3718 381 M1..
3718 383 M1 ..
3718 384 M1 ..
3718 386 M1 ..
3718 387 M1..
3718 388 M1..
3718 389 M1..
3718 390 M1..
3718 391 M1..
3718 392 M1..
3718 393 M1..
3718 395 M1..
3718 396 M91
3718 397 M1..
3718 398 M1..
3718 399 M1..
3718 400 M1..
3718 406 M1..

Printed in U.S.A.

SEE PAGE

1st Print

PART NO. SEE PAGE
B8 407 M1.........ccocnesiiiesisininss 57
3718 408 M1 ciicivvivimisssnmmonsansasansnsss 57
3718 409 M1 ...oviniiiiiniinnininnnniennnes 67
3718 410 M1 .o, 67
3718 411 M1 67
3718 412 MY......cnununniiiid 49
3718 418 Mmoo 49
3718414 M1 csnsussosessivssiisrstonetiamssss 49
B AT M1 ciianienmmadiion Do 55
3718418 M1 ..o 61
3718 419 M1 ... NS P 55
3718 420 M1 ..o, 15
3718 421 M1 coscctiinnissassummmmassivmnesnes 15
3718 423 M1 ....ccoivivniiivnnmsnnsdonem 15
3718425 M1 ..., 73
3718426 M1 .....cvcieiiciiiniei, 75
3718 428 M1 ccvunsivssmmsamvamssosonnesss 77
3718 429 M1 ciconivvssimomainesssomesmonsis 47
3718 430 MOATciussvussionsoiuvomisnase s 85
3718431 M1 .o 89
3718432 M1 ... 89
3718 433 M1..........coumannesivieiiien 89
3718 434 M1 .cccoicuvinvnsisinummsmsdssaens 89
3718 435 Micpasinnnitivioriniiinnend 89
3718 442 M1 ..., 19, 89
3718444 M1 ..., 49
3718 445 M1 .covvnvnssmsmmisnasennndonss 13
3718 446 M1 ..cvcciinncinisiinnisansessensns 13
3718 451 M1 vveiniinsassonsisanasiis ittt 91
3718 467-M1vicciennivnviiiiivnnn B SR 101
3718 B12 M1 ittt 25
3718663 M1 ... 83, 85
3718 758 M1-... cuicssincsmsevesisiannanes 99
3718 759 M1 ciminnisnnsiansinssiiman 101
3718 760 M1 iorossimmeimineriomresens 97
3718 761 M1 ..ot 93
3718 762 M1 ... 91
3718 764 M1 ..., 95
3718 765 M1l nmsmennaduianis 57
& BT | [—————cE 87
3718767 M1 v tacbenniitivns 87
3718 768 M1 ..o 69
3718 769 M1 ... csicisvsassinin 87
3718 770 M1 ... ssnmssasmssmanssvasris 95
3718 T7 ¥ MLisvmsmmansiunsmssins 45
3718 773 M1 .icvvnicnnimnsismmvisiiasens 69
3718 THAM cvscivnncdiniiin i 53
S718 775 Ml ...ociiiimrccive s 87
718776 M1 . 69
BTIB TIT M ..oonnrninsesmsrmanniississs 69

M-F 200 Series

casecoltingersoll.com

PART NO. SEE PAGE
3718 779M1 . 95
3718780 M1 ... 95
3748 781 M cusciinnenatimmosms e 61
3748 782 M1 ivnivssvissnusssvmmonssinsoiones 95
3718783 M1 ..o, 21
718784 MAcivnininitsinn it 69
718 785-M1 ........comnmneeriiarmririe seiiitic 3
3718 787 M1 ..o 29
3748 788 M1 cusmwsummsmmiifionindedd 5,25
3718 789 M1 cocinvisunniiveiorenswonmnnd 3
3718 790 M1 ..vcvionniominmnrusns unnnes 3
3718 791 M1 .ccvviiniinidnes 17, 43
3718792 M1 .o 13.33
37187938 M1 ... sissmssmmsvedvnsasisiefonss 39
3718 794 M1 .vcimisvmssmsvvmmismaitonraivins 13
3718795 Ml Ll E LS 33
B718 796 M .cievvvniinnesion SoRonncnsnsns 3
BT1B TG MY . imneon e imsiinss 53 5
3718798 M1 ..coviiiiiiriiiiienens 5
38718 799 M1 cuciunsmnssinsbomvanss viruines 5
3718 800 M1 .oocuvinemnniiinndiabinsianin 3
3718801 MY ..o ociriicos s TR i imnrantend 3
3718802 M1 ..o 17
3718 803 M1............ccoeismmsnesimvsnosnss 17
3718 804 M1 .....coonniuasibrasoremmminsnnns 3
3718 805 M1 covvvsmmmmimansmmnisansrrsts 3
3718806 M1 ..o 5
3718807 M1 ..o 3
3718808 M1.........cooneiaibinnsitismnision 5
3718 809 M1 ....cccovmsmansiiitintunsonusns 17
374 8 810 Ml cessmmmmsmmvi it sorerniniy 13
3718811 M1 icisvvnvinntbaniiionmius 33
3718:812 M1 c.ooicisinmmeeniinditim iilind 5
3718813 M1 3
3718814 M1 83, 85, 87
8718815 M1 .....cooonnnnensmncsesitiiostaiions 13
3718 816 MY .ot nidFois 7
3718817 M .vivivsnnumsimmsunamssinross 5
3718 818 MO ..o, 83, 85
3718 819 M1 i, 15 31
3718 820 M1 ....ccoussmmmscmsmnsuansis 11, 31
3718 821 M1 .o vvcssvmembinnssiivens 41, 45
3718 822 M1 ....ccovuuimmmmivmstontidh 31,43
718823 M i b 41, 45
3718824 M1 ..o 19
3718 825 M1 ........oovoemmniiusiseniisiiniens 19
3718 827 M1 ._.cviimivsmmmaninnnini 19
3718 828 M1 ivsmsmsememandiodnitimmries 87
3718 829 M1 ccovnccivnimimessisamsnmmmn 87
3718 B30 M1 .cisueriivcissmimmmumssnnens L, 27

651 625 M91 (Issue 1) 3/91



vi SUPPLEMENTAL NUMERICAL INDEX

PART NO. SEE PAGE PART NO. SEE PAGE PART NO. SEE PAGE
3718 831 M1 ..ot 7,27 3718 883 MO ... 5,25 3718 937 MO .ccvvevismovsiemmcaisssassiavsss 9
3718 832 M1 ..o 11, 31 3718 885 MO ... 7 3718 938 M1 ..cuivivssinimsiuesmsssismsisss 9
3718 833 M1 ..ot 11, 31 3718 887 M1 oviuxsinsmvmmusmsunssassessss 17 3718 939 MO ivvciisnesnsenssrssscnsansismnes 9
3718834 MA.........oonaummsmvmmnd 81 3718 888 M1 ...civusiamssmmsissnasssssadinss 9 3718 340 M1 ..o 13
3718 835 M1.c.cicsvissvsnsnsssssnmssontes 41 3718889 M ... 9 3718941 M1 ..o 41
B718 836 M1 .c.ivvivmvmsssnsssmsansasnsansss 25 3718 890 M1 ..cvovvireiciceccecenes 37 3718 942 M1 ccicsnraissmmmssassssussrons 13
3718 837 MY iovicvnrisusnssiinsensen 11, 31 3718 891 M1 ..o, 79 3718 943 M1 ..coiivvnssmmnsinmasaons 17
3718 838 M1 ...t 11, 31 3718 892 M1 .....ccinininiicninciiiiene 7 ya BTN ¥ | O—————————— 79
3718 839 M1 ..o 11, 31 3718 893 M1 .ccvivsscnnnsssmsinanvasinssy 79 3718945 M1 ... 41,43
3718 840 M1 ...t 11, 31 3718 894 M1 ..cocouinisvusianssiusmanssonasons 27 3718946 M1 .....coovniviiiiiiniienens 7/
3718841 M1 .......ccoeivviiincnninnns 11, 31 3718 895 M1 ccivvvsvsvsmmmmssssssmssonsssss 5 3718 947 M1 ..., 11
3718 842 M1 .......ccniiiinirennen, 7,27 3718896 M1 ..o 3 3718 948 M1 ... iinisicsiisnsnnens 11
3718 843 M1 .ccvviiiscsnsnimsisasssssnasness 43 3718 897 M1 ... 9 3718 949 M .....cisim snvmsmismsssassmnies 3
g T.7 5 V) P ——. 11, 31 3718898 M1 ...t 7 3718 950 M1 .ccovrsisssvsnnsasmmsannass 11
3718 845 M1 ....concrrirciernnenens 31 3718 899 M1 ..., 17 37181951 M1 ciiimmicsnsaissmaiiesvacies 11
3718 848 M1 ...t 41 3718 900 MY ..ossvovvvsnsanasisdismmssssmnnsionss 7 3718952 M1 ...l 11
3718 847 M1 ..cccvciissssissimsessusion 31, 45 3718901 M1 ... 7 3718 953 M1..........omsdmmesms e 11
3718 848 M1 .ivvivnmismsescsmsiaissnsses 7,27 3718 902 M1 ... 41 37181954 M1....ccuvmunntisssmsminis e 13
3718 849 M1 ..ciiiinnissminusnnsssssansanesnes 11 3718904 M1 ... 3 B7181955: M1 iusviissssncismassrsnssssimismo i 13
3718 850 M1 .conusinansonssianen 13,31,33 3718905 M1 ..o 7 3718956 M1 ...ccovveeeiecriieinenns 13
3718 851 M1 ..ovviimimnecssiesvecinnasnnns 7,27 3718906 M1 ....covnciiinmmnnissmmnsnsisn 3 3718957 M1 .o, 17
3718 852 M1 ..., 31 38718907 M1 cscsusssvusmmsmswavssmssmspanssnegs 3 3718958 M1 ... 5
3718 853 M1 ...oceeeiriiiiricie, 41 38718 908 M1 .ovccoiscnnsssnsssinismsesosicmuny 3 B718 959 M1...........coccssdruamsiamsaninin 3
3718 856 M1 .....covuisisiscascnanssiannn 11, 31 3718 909 M1.....occiivinrnnniiciiinnins 11 3718 960 M1 iiiicanssssmmnsissmmvoman 3
3718 857 M1 ....cssmmnsvinssiimusivis 31 3718 910 M1 e, 17 3718961 MO ssisscssmmmimsvamsimsenyend 41
3718 858 M1 ....ciiiisncanismessnsssansnen 81 3718 911 M1 ..ccivviniinimminasesduonasiin 15 3718 962 MO vcoivvinmsssssmassssimsivaduon 7
3718 859 Ml .cissumsisisonnesansrsnses 11, 31 3718 912 M1 .. oinmianiitostanmivans 17 3718 963 M9 ..o, 79
3718 860 M1.....ocoiiieiiniiiincinicnns 85 3718 913 M1 cuvnsmmmmsimsvsasiings 17 3718964 MO ..., 79
3718 861 M1 ..o 83, 85 3718 914 M1 iciinumssmvissainnihe 17 3718 965 MO.............comesssammaiiensd 3
3718 862 M91.....cocceceiinriirniiecnn, 11 3718 917 M1 ..., 13 3718 966 M usiwissnssmmsmasironn 17
3718 863 M91......coevviiiniiiiniannne 11, 31 3718918 M1 ..., 13 3718 967 MO .icvissmmsmscsssssosmvens 11
3718 864 MI1 ....cvvinninsnnsnsssnnsosnnnnes 31 3718 919 M1...criiiniiiiininias 41 3718 968 M1 ....cc.ovunnininnmansassianaress 11
3718 866 M1I...ciiuiiivismsusmssncennsnanines 17 3718 920 M1 ... 41, 43 3718 969 M9 ......ooveeeiiiiiiiiieees 11
37181867 M..useommmemsnsensionnnsaes 3 3718 921 M1 ..o 17 3718 970 MO ... 11
3718868 M1.....oocviireiiiiiiinieeeenaene 3 8718 922 M1 .....coiiasmseisussmmusonnsisnseas 3 3718 971 MI1...........onssmmemmas 9
3718 869 M1 .....oeeiiieeriiiiinns 31 3718 923 M1 .iiiinsemscimmmmmnisnnssnsnens 41 B718 972 MO ..ccsveicmcsnstusnisnmensuaiags 9
3718870 M .icciiiinsissavusssss 5 3718924 M1....covviiiiiiiciiciiiies 5 3718 9783 MO .cciiiiinsssasisssosssssansasnas 9
3718871 Ml.....cisinsimsmninniimsnsinien 5 3718925 M1 ..o, 13 LY@ RYL UV (o [ —————————— . 9
3718872 Mmoo 17 3718926 M1 ..o 11,19 3718 975 MO rieniiionnmniivdiod 9
CTAER:fac T U | [F—— 17,39 3718 927 M1 ...oiiciiiccinns 13 3718976 MOT ... 9
718874 MY .oviassvsssssussssossvmaassens 13 3718 928 M1...iicisssvnnviniammmmassssws 13 3718 977 M1 ... 9
3718 875 M1 ..o, Al 3718 929 M1............. (eSS 13 3718 978 M coicsiuninvimsmmsssisiismsamasis 9
3718 876 M1...ccocciiiinriiininiinniinninnn, 21 3718 930 M1..oviiiniiiininieiias 41 3718 979 MO ..., 9
3718 877 M1...coiriiiiiciiieninen, 79 3718 931 M1 ..o, 17 3718980 MO ...t 9
3718 878 M91....cocvniiniiniicnniinnnne 79, 83 3718 932 M1 ....coceiviniiiinieiinieneniine 9 3718982 M1 ..o 11, 41
B718 879 M1 ..civusismsanssnssammisssassvarssas 7 3718 933 MO iiiiucssissemismsssassnis 9 3718983 MIT ...t 13
3718 880 M1......ccoceiinsensnnsnsersncansacss 85 3748 934 MO i.oicscmessssemsinsonsnssndunnrsn 9 3718 984 M1.....cvisivansamsiaviigisnss 25
3718 881 M1 .o, 79 B718 935 MO coocieciviinsesmmnssnssssaenmons 9 3718 985 M1...ccoisiiuassssimsmmonnasisassnss 21
3718882 M1 ..., 79 3718 936 M1 ...occvriunsimmssensmmsessnesvones 9 3718 986 M1 .ivoivisisivsssnabinniumsress 21
1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



SUPPLEMENTAL NUMERICAL INDEX VI
PART NO. SEE PAGE PART NO. SEE PAGE PART NO. SEE PAGE
3718 887 M1 cciiiiiisesiitonneessnrsreseenens 25 3719040 MO ... 29 37191092 M1 ... ccovcimmmennsiissimsiens 81
718 988 M1 ccoimsmmminmsssaionisinmmencne 19 3719041 MO ..., 29 3719098 M1.....ccinmmmmmssasssseseonisens 7,27
3718989 M1 ..o 25 3719042 MO ..., 29 3719094 MIAT ... 81
3718990 M1 ..., 25 3719 043 MO ... 29 3719095 M1 oo, 85
3718991 M1 ..., 27 3719044 M1 ..o, 35 3719096 M1 ..o, 85
3718 992 M1 ..., 37 3719045 M1 ..., 37 3719097 M sucovvsseenmnioninmrones 43
3718993 M1.......oceeeveeeree. 19 3719046 M1 ..., 33 3719098 M1 ..., 79
3718 994 M1 ivivvcvvaisinisiiviemnnsnnnns 19 3719 047 W cooivrvmimmmsasmmssmnsomin. 27 3719099 MO ..., 19
3718995 M1......oovvrericeeee e, 19 3719048 M1 ..., 19 3719100 MO ..o 19
3718996 M1 ..o, 19 3719049 M1 ..., 87 3719 101 M1 ..., 19
3718 997 M1 .. 43 3719051 M1 ..o, 19 3719 102 MO ....ciconumnssirmssessssnssossnins 35
3718998 M1 ..o, 39 3719052 M1 ..., 19 3719103 MO ..., 19
3718999 M1 ... 19 3719 053 M1 .cccevisvvivusinisaisomenssnens 81 3719104 MO ..., 31
37191000 M1 covicomaisiii s Hernnomnenes 25 3719054 M1 ... 21 3719105 M9 ..o 29
B719°001 M1 .occviansvssmmmsivsniiniaansens 27 3719055 MO ....ovvviirericcecee 31 3719 106 MO ...eoviieeeee e, 29
37191002 M v oviemsenmmmemninssbess 31 3719056 M1 ..o, 27 3719107 M91............... W s 29
3719003 M1....creeeeece 35 3719057 M1 ., 85 3719 108 M...cooimissmimmsessmnrin 29
3719004 M1 ..o, 23 3719058 M1 ..., 31 3719 109 M1 ..o 29
3719005 M1......oooeveeereeeceec 21 B719 059 Mt uccucvivmsivamnminromomens 81 3719 110 MO (i, 3
3719006 M1......ccoveeirrererren, 21 3719060 M1 ..o, 81 3719 111 MO e 3
3719007 MY ccicosonvsdiianissnvnmsissioss 23 3719061 M1 .o, 27 B719 112 M cfisvmnnin ssnsitaionssnnand 25
3719008 M91.......covevvevreieeen e 31 3719062 M1 ..., 23 L7AL R B ECH 7 1o PONECE. S 31,33
3719009 MO ..., 31 3719083 M1 ..., 33 3719114 MIT ., 19
3719010 M1 .., 39 3719064 M1 .....ovsivivmmrimassssanvnnsssins 43 3719 115 MO e, 19
3719011 M1 e, 43 3719065 M1 .cicvnsmmmenmmimemmisin 33 3719116 MY oo 15
3719012 M1...oereceeee, 37 3719066 M1 ..o 81 719117 MO ..o, 13
3719 013 M1 .cicciivivinnnviosionsnnanenes 37 3719067 M1 ..o, 37 B719 18 MO cccrvesincvminvinnns 13, 33
3749 014 M1.cicnanimmmmnmsms o 37 3719068 MO ..o 81 3719 MM simnisnssscomsmsrvmenis 61
3719015 MO ..., 29 3719069 M1 ..o, 19 3719120 M1 .., 93
3719016 MO ..., 29 3719070 M1 ..., 19 3719121 M1 o 67
3719017 M1 ..., 19 3719071 M1 .., 81 3719122 M1 ... 73
3719018 M1 ..., 35 AR R o741V | ERe R ——— 37 3719123 M1 o 73
3719019 M1 .o, 33 3719073 M1 ..ccueeeireeeceecene 37 3719 128 M1 ccciiviinsinnasiioonnunisnens 73
3719020 M1 ... 19 3719074 M1 .., 37 3719 125 M1 i 73
e 74k Mo~ [ V[ (N ————— 81 3719075 M1 .o 81 3719126 M1 .o, 73
3719022 M1 ...t 43 3719 076 M1 o vnnsimennimanns 85 3719127 M1 i 73
3719023 M1 ..., 43 3719 077 M1 ssossenvsvmssemsimmmmmes 19 3719128 M1 ciiiiiiviiinisinniinnerernsnennsnes 73
3719024 M1 ..., 19, 43 BL19 078 Mt e e 81 3719 129 M1 coivsmmmsiamm s 73
3719025 M1 ...ccoceeeiveeceecree 17 3718079 M1 e, 39 37191130 M1 ciicineinin s 73
3719026 M1....oeeeeeeeceeeeeee, 31 3719080 M1 ..o 45 3719131 M1 e 99
3719 027 M1 ..o, 81 3719081 M1 ..o, 21 3719 132 M1 ., 57
3719030 MY.cvvcsvinvvnsvmminsmemmenss 21 3719082 M1 ..., 5,25 3719133 M1 69
3719031 M1 .coivosmmmsmmvomimssmeisssin 39 3719 083 M1 .iccivisimanssnimsssenasnassis 21 3719134 M1 . 69
3719082 M. ...osvossneminimnsasassvnn 39, 85 Ao el ¥ (o) I ——————— 81 3719 135 M1 ., 69
3719033 M.t 39 3719085 M1....cocvevrieiiereeeeeeeas 31 3719136 M .o 69
3719035 MOT ..o 81 3719086 M1 ....ceoiiiiiicr e 39 3718137 M1 . 99
3719 036 M1 .icviiiiiiiaiinioniennnenens 81 3719087 M1 ..o 25 3719 138 M1 i, 99
3719 037 M1 nvuiasvsivsinsinrssasanisnss 81 3719088 M1 ..o, 25 3719130 M1 o 99
B719 038 M1 ;ouuisiuisinmsivsiosmovasasmisvnss 81 3719090 M1 ..o 19 3719 140 M1 i 99
3719 889 M1 vnimnmammmssmmsvssmens 81 87199090 MLivossvmvimmsnzsmne 81 3719 141 MIcoiivnsmnnannrmsmnsn 73
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




VII SUPPLEMENTAL NUMERICAL INDEX

PART NO. SEE PAGE
3719 142 M1 siicivvvmssmesmiinsssmssssssunsusss 69
Rl TP ¥ o I 69
3719144 M1 . 49
3719 148 M1 .o 93
3719147 M1 e 83, 85
3719148 M1 ... 85
3719 149 M .ccvsmssonvsmmmsnsssospmmsan 93
3719 150 M1 .convvmmsmsrivsmssnsnssnss 83, 85
3719151 M1 s 97
3719153 M1 e 97
3719154 M1 ....c.eeeereeeene 69, 97
3719 155 M1 cswssscnsummmesnsssivagssss 69
37197156 M1 ccuvieisemmmmesepsmssesd 69
3719157 M1 .. 69
3719158 M1 ..ot 69
3719159 M1 ... 69
B719 160 M7 ..ovovmiissunssssumsssmaassnanssss 77
3719161 M1.vsimissmsommmssns 95
3719162 M1 cvvvussunssssisssesissnnssmansnes 69
3719163 M1 . 69
3719164 M1 ..o 69
B719: 1658 M1.cicoivivvvirivmssvsmssmnisssss 69
3719 166 MLiimmmmmmasssapssores 69
3719167 M1 e, 69
3719169 M1 ..o, 61
3719170 M1 e 15
B AT MU.....cononedsssamsmmssniampssans 91
8719 172 M1 69
A Kol il Y ) [ ———— 69
3719 174 Mioovmmomssspmiiorasinsenes 69
719175 M1 e 69
3719176 MO ... 69
B9 17T M ......cceissaiaasmmisise 63
3719 178 MY consvvisssmsvenmsesvonysmss 63
B719 179 M svecvsmmssssmssrivossmmwesen 53
3719180 M1 ..o 83, 85
3719181 M1 83, 85
3719182 M1 ..........cooiimsmssmsssassss 61
3719 183 M1 .. oo 61
3749 184 M1 suvisivvvasmmusmmssmsssinmsose 61
3719 186 M1 ...covvcivivvinns A 71
3719 187 MO ...ovviniracnsvnmireniunsennsnenes 71
3719188 M1 ..o 71
3719 189 MOT ..o 71
3719 190 M1 ...coovocimaivimvanmsssssismassson 71
B719 191 M coovvcsssmmmmmssmmessssmessassss 71
3719192 M1 e, 71
37191983 M1 .t 71
3719194 M1 ..o 71
3719195 M1, 71
1st Print

PART NO. SEE PAGE
3719196 M1 ..o 71
B9 A7 MY ...urmoeoneisismmasinmsss 71
3719 198 MO sciaspovssssmssnsmsssmrnsimanes 71
8719 199 M1 icisiissmnmmmasnssmons 51
o B o] V) ) [ ———————— 51
3719 200 M1 coouosvermmssesiosisaserns 83, 85
8719 202 M1 .peniivivimmmmvsnenasnnans 83, 85
3719203 M1 ..o 83, 85
3719 204 M1 ...oissvmunzissmnonsi 83, 85
< o J 0511 ) PET——— 83, 85
3719206 M9t .......... Ao e e 47
3719207 MO ... 83, 85
3719208 M1 ...t 73
3749 209 M1 vcnssvmsnmsssssmsessm s 73
cFa Lol 0] V) R —————— 91
3719 212 M1 .csimeissistvmmageosnan s 91
3719213 M. 91
3719214 M1 ...t 91
3719215 M1 ...t 91
3719 216 MY ccisinasssnimmimsasmasasses 95
<l R} (73| | PRR———————r——— 95
3719 218 M1 ..., 95
3719219 M1..........coonrmssissssmsassssans 95
3719 1220 M cossssssssssasmsmsesupsnmesiss 95
3719 221 Mlisivwmsnssmsummsvemaes 95
IR Eorrd Y | e ———— 95
3719223 M1 ..o, 95
3719224 M1 ... 95
3719:225 M1 .........orenmrmsroningingeississ 95
37191226 M1........cscaimsusnmnansmmss 95
B719227 M1 scisissemvansssmmmavamenonss 95
3719228 M1 .ccviirrosmnssinmsnmsassassassaonnns 95
7191229 M. v iinesermisevensisniinnseis o 95
3719230 M1 .o, 95
3719231 Mi...........ccccnmmsmsasvsesnes 3
3719 232 M1 .cisssvsinsmasmsmmsnssnonss 65, 91
3719 233 M1 covcsmnsamsrinseivoivemenensnn 3
3719 234 M1 oiccvinissisenansavermonesnns 3, 41
3719235 M1 ..o 47
3719236 M1 ... 47
3719 237 M1............cccisisesmosuisssusnsns 47
3719 238 M9 .isicsmmmsmsmmmmensd 47
3719 289 M1 iiiccivansssisssssvapransonsnons 95
3719 240 M1 cocinusmemsetiniviisrsorsininn 95
3719241 M1, 95
3719242 M1 ..., 95
3719 243 M1 ..cszinnmmasunossssnes 65, 67
3719 244 MY vissimsssmmsumsassinssires 63
3719 245 M1 ciuuswsnsissusssimsmpusmenseses 75
8719 246 M1 1.cionseimmimisonaosienneas? 65, 67

~casecoltingersoll.com

PART NO. SEE PAGE
3719 247 M1 cciioinmsossi svsanvinsvvnsmannenn 57
3719249 M1 .o 51
3719250 M1 oo 51
3719 251 M1 ..............ovsssvissiimsmasiens 89
3719 252 M1 ... 89
3719 253 M1 .cicsvsviimsmisspmmsssernss 89
3719 255 M1 wuovesessvesmmnmaeiammmmrseass 51
3719 256 MO ...occoivinisnnserineniiannriies 45
3719257 M1 o 51
3719258 M1 ... 51
3719 259 M1 Lciiiisiisammsuerssiosinonnissss 51
3719 260 M1 ...cccoucivnnismsivnncessconsocene 51
3719261 M1 45, 51
3719262 M1 .o 51
3719 263 M1 .........cccmuimassmpmsdones 45
3719 264 M1 -..cconisvcmssmmmsinsinsansanes 5
3719 265 M1 cocsinsnisunssissusmepsmmerres 73
8719266 M1 ..oivonsiinmimvensvvonimsenssoonsaans 7
3719 267 M1 oo venvevcniinaion. 35, 85, 87
3719268 M1......oovvvieinnn 3,13, 45
3719 269 M1 ...commumsimmssimsmaens 13
3719 270 M1 cccucosoissusssmmsensnpaneivens 87
3719271 M1 3
3719 272 M1 ........oonrnnmiivssasssisissinss 41
719274 M1 ...........cciicismmmsamsmncrass 81
3719 275 M1 ......conmmmnmmmmans 31,35
3719 276 M1 cocvascaisasmssmmassmimme aess 33
<ha R a4 ) PRe——————— 43
3719 278 M1 o mmrssnvcnmmiviimi e 3
3719 279 M1 ..c..ovuriviniagonsnnnacnennas 33
3719280 M1 ..o 33,39
3719281 M1 13, 33, 41, 81
3719 282 M1 ...covnsvsaismssinimmmnsssasees 33
3719 283 M1 cioccisisunimmmmmersesuesianaes 35
3719284 M1 ..o 43
3719 285 M1 ......c.ornesonsoisssasssismnssss 33
3719 287 M1 ...coscvssissmsmmmmnsaveasissns 19
3719 288 M1 wusnevreressismsnsemmmnons 41,43
3719 289 M1 .ccoiiomassmssumsavspnnpsesines 21
3719290 MI coccnccianmismmsremanmmsuornonnes 27
3719291 M1 .. 31
3719292 M1 .....cocmmummmammsamimnss 43
3719293 M1 cccccisuissussonsavsenssesumnpsssens 39
8719 294 Mlciconsssivvmrmmsasmamsrmsness 13
3719:295 M. cocisencvoiivioiomannmnoncanencas 45
3719296 M1 ..o 7
3719297 M1 e 43
3719298 M1 .....oeiviiniinimeninnncasnsanas 43
3719299 M1 ..o 23
3719 300 M1 cocoinesvsvervensavesnronsonraas 35

651 625 M91 (Issue 1) 3/91

N




SUPPLEMENTAL NUMERICAL INDEX X
PART NO. SEE PAGE PART NO. SEE PAGE PART NO. SEE PAGE
3719 301 M1....... LT L T 19 3719317 M1 13 3719832 M1 s 85
3719302 M1 ..ccvnmniniiininieninnneinnes 33 3719318 M1 87 37196833 M1 .o 83
3719:803 M e sesevsrrassivass 13, 85, 87 3719319 M 31 3719634 M1 .o 83
B719:304 - M1.csisiesisssmsssmiensmsiommes 87 3719320 M1 ..o 13, 17 3719636 MIT ... 57
3719:305 M1 ...cicincasmmvvemionvmmavarecarsns 43 3719 321 Ml.cciimmiisnrmmmnnens 19, 33 37191637 M1 ucoisapmvimmsessmesvisann 57
3719306 M1..........c...... 17,19, 21, 27 Lo iicier] T | SR——— 19, 35, 37 8719 638 M1 .occocmivvmvinvvmvmsversessansenes 57
3719307 M1 ..o 37,43, 79 3719333 M1 ..o 11 3719639 M1 .o 91
3719308 M1 ..ot 33 3719601 M1 oo 35 3719662 M1 .o 69
3719:309 M1.::csamusussssmmammmssmes 31 3719602 M1 ... 35 3719663 M1 ..o 51
3719310 M1 cisiusiinserininmessvsnsions 19 3719:603 M1.iiiicimusmmnsssssssnsssenssnss 35 3719 665 M1 ..ccccuninsmnsmmuminessorse 99
3719311 M1 s 5 3719604 M1 ..o 83, 85 3749 736 M icsessussesrvsecvsimmronesvanases 57
3719312 M1 e 87 3719609 M1 ..o 13, 39 3719 737 M1 o 63
3719313 MY cciiiusissisasivmsmnssussyunes 13 3719611 MO .o 45 3719738 M1 .o 67
3719 314 M1 ccccnissinssisimmsmmmasaseesaees 19 8719613 M1 ccisssnnunmsmnsmmnsesnes 65, 67 3719739 MIT ..o 69
3719315 M1.isonsnpenivmnsinnsaens 19, 23 3719614 MO ....ccocvveie 65, 67, 91 3719 740 M7 cciiiuisevvmmmmmmimmmmpsseces a4
3719316 M1 .o 19 3719618 Ml..coomuramsieniimemmenmaonss A e JC- T | N——————— 91

Printed in U.S.A.

1st Print

M-F 200 Series

- casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




casecoltingersoll.com

7N



B D

PRODUCT IDENTIFICATION NUMBERS 1

TRACTOR MODEL ENGINE MODEL NUMBER

212 KOHLER MODEL M12AQS
SPEC. NO. 3719 597 M91

254 KOHLER MODEL M14AQS
SPEC. NO. 3719 598 M91

S4B KOHLER MODEL M16QS
SPEC. NO. 3719 599 M91

518 KOHLER MODEL M18QS
SPEC. NO. 3719 600 M91

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




CYLINDER BLOCK, HEAD AND OIL PAN

1) 3/91

651 625 M91 (Issue

1st Print

casecoltingersoll.com




CYLINDER BLOCK, HEAD AND OIL PAN 3

NO. REQD

REF PART NO. DESCRIPTION M-F212 M-F 214

3719110 M81  BLOCK ASSEMBLY - cylinder, short (includes crankshaft,

piston assembly, ring set, crankshaft seals, rod assembly, camshaft

assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) (also includes gaskets) .........ccooeeiiiriienenne 1 —
3719111 M91  BLOCK ASSEMBLY - cylinder, short (includes crankshaft,

piston assembly, ring set, crankshaft seals, rod assembly, camshaft

assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) (also includes gaskets) ..........covniiiiins — 1
1 NSS BLOCK - cylinder, Dare ...........ccooovinieininininininnene e 1 1
2 3718 813 M1 SHAFT - balance gear Stub ..o 2 2
3 3718 959 M1 GASKET = ShiM ittt eeerereee ettt st s e bbb e e X X
4 3718 907 M1 GASKET - boaring plate .......ccccvvivieriireeisiieeeeesi i 1 1
5 3718 807 M1 BEARING - DAl ...cvieiivicteeicie et sesr et sresiebs s st e 2 2
6 3718 949 M1 PLATE - DOAINNG ...ttt st 1 1
7 3718 904 M1 SEAL - fTONt Oll.cciiieeiiieieeiisiieieen et ss et 1 1
8 3719271 M1 SCREW - 3/8" - 16 X 1" eeieieieeeeeereeetesesesisires s sss s s st sesssensasins 4 4
9 3719 268 M1 SCREW = 174" - 20 X 172" tveeeeeeecerereceierssnectasessssasossssanssssssssaseseenesessies 4 4
10 3718 801 M1 COVER - €amShaft ........cccvveerieesieeciniiiininiseesiss e sreesssssssissnninens 1 1
11 3718 800 M1 GASKET - camshaft COVEr.......ceoruieeeircciitine e e 1 1
12 3718 805 M1 SHAFT - QOVEINOT GBI ....cueciiirireeieie it s s 1 1
13 3719 278 M1 PLUG - @XPANSION....cuerieieiireiiiiiitircinseaesseses s s 1 1
14 3718796 M1 BEARING - QOVEINOr CrOSS SNaft.......ovvvevvvveeeveruennsrssssssssmssssssnsssssssseee 1 1
15 3718 904 M1 SEAL - 18I Ol vtreceesesnrssesse st ssnse s nrassssssssssssness ne 1 1
16 3718 789 M1 INSERT - @Xhaust SEaL......cccoevreeiiiieecciicinrecree s s 1 —
16 3718 790 M1 INSERT - VAIVE SEAL ...eecvveriiieieeeiieie st sraere et — 1
17 3718 804 Mt GUIDE = VAIVE ettt sttt ssassss s s er st s ans 2 2
18 3718 896 M1 HEAD - CYlINGET ..ottt e 1 1
19 3718 908 M1 CASKET = H0AU.......covsneneressvsssassanssi s s s s gr evssvsarsonsons e ocinas 1 1
20 3718 868 M1 WASHER - BV8"..ciioss svsvuvsssnsssssssssssssssiniss sosssnssssossorsasmsvnennssenssanranamess s see 9 9
21 3718 867 M1 BOLT - head 3/8" - 16 X 1-1/2" c.viueeeeceieiereriniseinic st s 8 8
22 3718 960 M1 STRAP - THING c.cviieeeevirieceee s e s 1 1
23 3718 922 M1 SCREW - socket head 3/8" - 16 X 1™ ..uivee et 1 1
24 3718 906 M1 GASKET = 0l PAN...c.iiiiirievirireereriniisre e 1 1
25 3718 955 M1 PAN = Dl iwcerrsesesrnsiismsimmmnssesnerssmssnssssnss SRR eI SR s vwsvavos 1 1
26 3717 142 M1 WASHIER = BI8M. ... non s s s 405 SRS VRS R RS 7 480w e e i i n et 4 4
27 3719 271 M1 BOLT 378" - 4B ™.t hevusuusos s s s simiss sp s s agegessssvsrnmsnsraannssnseassres 4 4
28 3719 234 M1 CLAMP - hOSE 5/8™ ....oeviieieeeeeeeeiee et st s s ran e s 1 1
29 3719 231 M1 VALVE - 0l @rIN.....ciiiiireiriiresie it sbes e s s e e 1 1
30 3718 785 M1 REDUCER - pipe 3/8™ 10 1/4" ..ot 1 1
31 3719 233 M1 HOBE = Gil QTN vrereevceersmeneembonnsiiisapssssassismansas s essinssassysyass e soe sassavwsson 1 1
3718 965 M91 KIT - gasket @and Sal........ccouiiiiiiiiinrnneeicn i 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



CAMSHAFT AND VALVES

1st Print 651 625 M91 (Issue 1) 3/91

“casecoltingersoll.com




CAMSHAFT AND VALVES

casecoltingersoll.com

5

NO. REQ'D

REF PART NO. DESCRIPTION M-F 212
1 3718895 MI1  CAMSHAFT ASSEMBLY ..ottt et eree e et 1
2 3718 924 M1 SPRING - GCtUALING.......cceeeieeeeieeece ettt et e ae s eaeseaesenanaennens 1
3 3718 870 M1 SPACER - 1005 ...ttt ettt st b et et sae e e ettt e se b e s e ere e enban X
3 3718 871 M1 SPACER - 010" ...ttt eere s ctest e sbes s sbesassn e sbeesbenbesssns b aesaessaanis X
4 3718 958 M1 PIN = CaMEBaM. c.oummommmsmmmm s v e e S s e s e S e e 1
5 3718 812 M1 VALVE - @XNAUST.......cceiiiiiiiieiee ittt sttt se s s s s saennesaesnassesnesnenn 1
6 3718 797 M1 VALVE - MK ......vivieeeeeeeeeeeeee ettt e st e st e st e ssaeesae s st e s e sneansessnes ene 1
7 3718 799 M1 RETAINER - UPPEI SPING ....coveiieiereerieeiesessreestesseesseesessaesssesasesevesssessessuessnsennes 2
8 3718 798 M1 SPRING - intake VAIVE ........ccoeceiiiieeeeccteeceeree e stesstess e csee et sre s e esnee st eae 1
9 3718 788 M1 RETAINER - SPHING ...ccveourreersernrioismmmeranssessnnenssasieisis ssissiasss st isiissssessassessssnssssiasivisns 1
10 3719 264 M1 TAPPET “NAING:cvwsssnssossusissnvssaovsuasssssiaisss iovssss sy b s ssvvsssrya sy s v e sur e s 2
11 3718 883 M91 Lo LIS (= V1 [ e WMo s U 2
12 3719 082 M1 ROTATOR = VAIVE ...ttt et e te sttt s e e aee sne e eene et emees 1
13 3718 806 M1 SPRING - @XRaUSE VAIVE ...ttt 1
14 3719311 M1 PLUG - CUP 172" O.D. ettt ettt sesse et e e s s s s 1

CAMSHAFT AND VALVES

NO. REQ'D

REF PART NO. DESCRIPTION M-F 214
1 3718895 MO1  CAMSHAFT ASSEMBLY ......couoiieteeeeerce ettt e s sb e s e 1
2 3718 924 M1 SPRING = QEUALING .:ovsnsvssmssssmmsmmssssesmss s s e v s s sa syt eswessavan 1
3 3718 870 M1 SPACER - 0057 ...ttt cicieeriereeereessessaesssesse sstessassesssassse stsnnteste e e eensesresesnseases X
3 3718 871 M1 SPACER = L0107 ..ottt et ettt et a e s r et ens e ne s X
4 3718 958 M1 PIN = CAMSNEM..c.eeiiiiiiiiie ettt et e et e s ees s e eese e snte s b s re e shee e 1
5 3719311 M1 PLUG -ietp 727 QLD ...l ieenensnssnsnsasasansmsssassnsnsmsnssfidsG85Hs8 65 S5 o 5T o 008 3|
6 3718 817 M1 VALVE - @XRAUST.......c..coivuiermerarsmeransansnsennnsnssmenesssssdssssaisssmsssasasssanss s essssssmassinysnssnes 1
7 3718 808 M1 VALVE = INEKOLM ... o ennsen seinssssissssssisssissssias sy s sas sriey s ssi s s piasssessssassense 1
8 3718 799 M1 RETAINER! < UPPET SPIING sssesssssusrsssssssssssisssssssssessnssssssaisisssnvsesssnsaasant orsarasrasnssivns 2
9 3718 806 M1 SPRING = VAIVE ......ooveieiieeeeeettete ettt est e et v sae e e aas 2
10 3719 082 M1 ROTATOR = VAIVE ..ottt ecteaste st st e n s ese s b st nesnanbas 2
11 3719 264 M1 TAPPET = NAIVO.......voseieceeiiesceeneesnssssessesssnonsnsasensassnsssnns bes FESRFERTE SRR TEHATSF SRS RIS 2
12 3718 883 M91 KT = FOEAINEE. .o cconoiceircns ot sunssansenosnermansns ssassnns SE5 SEEFEEHS VR R FEREE TR AR SRR TS AOR R T SR 2

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




CRANKSHAFT AND FLYWHEEL

OIL FILL TUBE o

1st Print

651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



S

CRANKSHAFT AND FLYWHEEL 7
NO. REQD
REF PART NO. DESCRIPTION M-F 212 M-F 214
1 3718946 M91  KIT - crankshafl............cccoeiiiieenirectcesesseer s 1 —
1 3718 892 M91 KIT - crankshaft..........cccoooviriieineneccenisise et —_ 1
2 3718885 M91  GEAR ASSEMBLY - ballance.........cccccvevivevieveeieceenie e 2 2
3 3718 901 M1 BEARING - needl@........cccoceeeeeieireeecerre et 2 2
4 3718 962 MO1 KIT = SPACET ..cee ittt ettt ee e e ste s ae s s e esaeaaee s 1 1
5 3719616 M1 RETAINER ... cccsmsssisonssismuasamansvms sovsseiass s ssmmissssss s aussssasasatss 2 2
6 3718 898 M1 FLYMWHEEL .00 svismmmeussvssnusnssmessssssvmansssssssoss o5 sisess saasesues sssssames vaas 1 1
7 3719 296 M1 KEY - Woodruff 3/16" X 17 .ovveeiiiiieecrie e strectveeeeste e st 1 1
8 3719 093 M1 WASHER - 13/327 X 1-3/8" ....eoee ettt ste e et 1 1
9 3718 831 M1 BOLT - 3/8" - 24 X 1-1/8". ..o cuve ettt e et en e 1 1
10 3718 842 M1 SPACER :.vousvvasassmenns T 4 4
11 3718 848 M1 FAN = DIOWET ..ottt et 1 1
12 3718 830 M1 SCREW - 1/47 - 20 X 172" oot eeeeee ettt st e 4 4
13 3718 851 M1 SCREEN - grass....ccciuiririiecireiee st stesstesreesestae e s seis s eis e 1 1
OIL FILL TUBE
1 3718 905 Mt DIPSTICK = Oileveiiie ettt eeeteesteeeeeie et seeente et seveesaaesrvaesanae e 1 1
2 3718 879 M1 0" RING sy s s v s s s 1 1
3 3718 900 M1 TUBE - oil fill adapter.........ccccovveniiiieneiiieciie e 1 1
4 3719 266 M1 SCREW - #10 = 24 X 1/2™ .ottt 3 3
5 3718 816 M1 GASKET - Oil fill tUD€ ..ottt 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




8 RINGS, PISTON AND CONNECTING ROD

00|

I
(

000 O
T

)

(
\

7
.
4

-

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



RINGS, PISTON AND CONNECTING ROD

REF

PPEOMNPNOMNNDNN - = =2 2 BB WNDNMNDNNDN = - o

PART NO.
3718 932 M91
3718 933 M91
3718 934 M9t
3718 935 M91
3718 971 M91
3718 972 M9t
3718 973 M91
3718 974 M91
3718 975 M91
3718 897 M1
3718 888 M91
3718 889 M91
3718 936 M91
3718 937 M91
3718 938 M91
3718 939 M91
3718 976 M91
3718 977 M91
3718 978 M91
3718 979 M91
3718 980 M91
3718 897 Mt
3718 888 M91
3718 889 M91

Printed in U.S.A.

DESCRIPTION

RING SET - .020" (0.51 mm) oversize
RING SET - .030" (0.76 mm) oversize
PISTON ASSEMBLY - includes rings (standard)

PISTON ASSEMBLY - includes rings .003" (0.08 mm) oversize ............
PISTON ASSEMBLY - includes rings .010" (0.25 mm) oversize ............
PISTON ASSEMBLY - includes rings .020" (0.51 mm) oversize ............
PISTON ASSEMBLY - includes rings .030" (0.76 mm) oversize ............

RETAINER - piston pin
CONNECTING ROD ASSEMBLY - standard

CONNECTING ROD ASSEMBLY -.010" (0.25 mm) undersize..............

RING SET - standard
RING SET - .010" (0.25 mm) oversize
RING SET - .020" (0.51 mm) oversize
RING SET - .030" (0.76 mm) oversize
PISTON ASSEMBLY - includes rings (standard)

PISTON ASSEMBLY - includes rings .003" (0.08 mm) oversize ............
PISTON ASSEMBLY - includes rings .010" (0.25 mm) oversize ............
PISTON ASSEMBLY - includes rings .020" (0.51 mm) oversize ............
PISTON ASSEMBLY - includes rings .030" (0.76 mm) oversize.............

RETAINER - piston pin
CONNECTING ROD ASSEMBLY - standard

1st Print

M-F 200 Series

casecoltingersoll.com

NO. REQD
M-F212  MF 214
1 L
9 ——
1 ——
i —
1 —
1 e
1 -
1 -
1 —
2 —
1 S
1 —
= 1
= 1
- 1
- 1
- 1
— 1
- 1
. 1
- 1
- 2
= 1
- 1

651 625 M91 (Issue 1) 3/91



CARBURATOR

_:_BE] Needle - Main fuel adjust
(not shown)

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




CARBURETOR 11
NO. REQD
REF PART NO. DESCRIPTION M-F212 M-F2i4

19 3718 969 M91  CARBURETOR ASSEMBLY ....c.ooiiiiiiiiiciie et 1 -
19 3718 970 M91  CARBURETOR ASSEMBLY ....ccocciiiiriiciiciniiieiss st — 1
20 3718 909 M1 GASKET - carburetor mounting.........c.ccceuvvrvnivenieninienn 1 1
22 3719 333 Mt LINKAGE - CarbUFBtOr ....ooiiceiinnmsmnmismmsmmiusmmsssiesiimenmssesssgerssssnsena 1 1
23 3718 953 M1 BUSHING - retaining (natural) .........coeecrvniniiinnninninnenne, 1 1
24 3718 849 M1 BUSHING - retaining (black).......cccceoneeiiiininiiinecninnnne 1 1
25 3718 833 M1 SCREW - throttle and choke plate..........cccocovvvneeeicinnnin. 4 4

26 3718 950 M1 PLATE - CHOKE......sreseesnesrsnsesns ciiissssassessssesiimsssisas s sanemssissessomssss 1 —
26 3718 951 M1 PLATE ~1CTI0K@. ... suvsinissssesssnsivs nssssss ssussssisssosssssessmssinmussnses ssusso ogossioe 1
27 3718 852 M1 BALL = ChoKe fHCHON. e srsssssmussmmmmssigrosessinssnsonnasensmasassonssnssssanson 1 1
28 3718 838 M1 SPRING - choke friCtion . ......cc.coveceevenienrirncciiie s 1 1

29 3718 947 M1 SHAFT - throttle (includes lever and seal).............cccccen..e. 1 —
29 3718 948 M1 SHAFT - throttle (includes lever and seal)...............ccou..... —_ 1

30 3718 844 M1 PLATE -throttle ........oceoveeeirieerienencncrerercsecine it 1 —
30 3718 952 M1 PLATE - throttle ...ccooiviiriirie et s s — i
31 3718 837 M1 SPRING - tENSION ...vieiireeiereeieie ettt 1 1
32 3718 856 M1 NEEDLE - idle fuel adjust ........ccocovueueumnnrirncicsiee e 1 1
33 3718 839 M1 SPRING - idle SPeed-.......coccunrstsarses isisswissminmassmivimsims samasmsasmsgs 1 1
34 3718 832 M1 SCREW - idle speed adjust .........cccecreerenrermrinciiiiiiicn e 1 1
35 3718 926 M1 LEVER = ChoKS s s ey s sinvves s 1 1

36 3718 859 M1 NEEDLE - main fuel adjust ........cccccevererercrnirciiciintine e 1 —
36 3718 859 M1 NEEDLE - main fuel adjust ......c.cceceevvriviiiiniieiee e — 1
37 3718 820 M1 GASKET ~DOWL........ooererereeranneerssesnssssnninssvesisiissnsssnmsesisssisssmissvarsssss 1 1
38 3718 863 M91 KIT - floal cssmsmvamssmsvmmvsren mramsssss vy s it s spayss o wavssvves 1 1
39 3718 841 M1 BOWIRfiig]iesombr il s 0 B Sy e e e 1 1
40 3718 819 M1 GASKET - bowl retaining SCrew .......c..ceccevevvcevvcnniinecen. 1 1
41 3718 840 M1 SCREW - bowl retaining ......coeoeeevevvieveecriniecnccicnniciiinre e 1 i
42 3718 982 M1 GASKET -ail cleaner:. s esssmmmssmmsimvemmsrmismmss s e s e s esmms 1 1
3718 862 M91 KIT = carburetorTePaIr: ;v s s mssssas s asae 1 1

3718 967 M91 KIT = high' ‘altittide jet....oasmmmmmmimmmmmmmmaer oo 1 —

3718 968 M91 KIT - high altitude jet — 1

Printed in U.S.A.

1st Print

casecoltingersoll.com

M-F 200 Series

651 625 M91 (Issue 1) 3/91




12 GOVERNOR AND CHOKE LEVER

o "
6 \‘;’/‘x l
8 — o
5\"7‘}?\ : 13 \\
4/§ \ 3\7 Q,>/
2—§,=?3—3
<C 5 14
\\L
\1 ‘\/\
20 55 AL
\2 N\ -t
17\\ QQ/
15 16 \
NN
s
» \ 21
R
CHOKE AND THROTTLE

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



A

casecoltingersoll.com

GOVERNOR AND CHOKE LEVER 18
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214
1 3718 810 M1 BUSHING = QOVEIMON ...t e 1 1
2 3719 320 Mt PALNUT < 178" 2020 cccuuimomovonssmsismmsssssssssssssisnesnssssiios s sssassspsssaaosss 1 1
3 3718 925 M1 LEVER s GOVOINOT suscsisssimmrmmmmmisss s s s s oo s 1 1
4 3719 317 M1 SCREW - 1/4" - 20 X 1-1/4" ..ottt et et e 1 1
5 3718 850 M1 BUSHING - retaining (Black)........cccevevuerenrrrnneenerienieeeesee e 1 1
6 3718 918 Mt LINKAGE = GOVEINO cusmssssumnasssrrsssumsssasims svsssss s o meesvisss s e sisa sy oss 1 1
7 3718 954 M1 BUSHING = retaining (Natliral) - .cosessseiasisiommmmmesismn s 1 1
8 3719 294 M1 SPACERS N A 0 e B IO e SO e 1 1
9 3719 117 M91 KIT - governor shaft.........cceeveieiiiininninneenree e st 1 1
10 3719 118 M1 KIT - QOVEIMOr GBAT......coiiiiirecieeirie ettt st s s 1 1
11 3718 815 M1 WASHER - thrust ......ooveoie e et e e i 1
12 3718 859 M1 WASHER = 174" ettt s s sre e et st sesa s es st seas 1 1
13 3718 792 M1 PIN - QOVOINOT SUOP. .. .- .rieneessssmssn snssvassmsms s o asastas s sysw s amsssaenss 1 1
14 3718 929 M1 SPRING = GOVEINOT wuusessnssszusectssissmssmmsmsmss s s seesenrssssaai s 1 1
15 3718 917 M1 LINKAGE - ChOKE.....ccveuieieiereririeierieies e iesiee e ebeeenee e sr e esaeseesssueseenes 1 1
16 3719 269 M1 SCREW - 1/47 - 20 X 1-1/4" ..ottt 1 1
17 3719 281 M1 WASHER - 1/4"......e. e cesieesnsarersonssssasasansassessbsnisians s siae bisse sssnntinasess 1 1
18 NSS SCREW - #8 - 32 x 1/4" slotted panhead ............ccocciviiiiiiiiiiinn 1 1
19 NSS WASHER = 174" ..ottt st e et sa s s 1 1
20 3718 927 M1 LEVER = ChOKE ...cuouviiiiiie sttt s e 1 1
21 3718983 M91  KIT - clamp (includes Ref. 18 and 19) .......ccovveiiiiiiiiniiiiins 1 1
22 3718 874 M1 WASHER - WAVE ..ottt e e 2 2
23 3718 940 M1 SPACER 2. .ot cocuseesstho romsasiisonnsivsosss nmsimsngansne so el U5 oRE TRV EFRERTS 1 1
24 3718 928 M1 LEVER -Ahroftle.........connrranensmeeisssssssmssamessmssms s emmsnaesioss s massa v soses i 1
25 3719 609 M1 NUT - hex 1/4% = 20huimarmsm o s e s v s s s reas g ssases 1 1
26 3719 268 M1 SCREW - 1/4" =20 X 1/27..cteieer et sa st st rs v e 1 1
27 3718 794 M1 SCREW......ooieees sttt ettt sbees s srens b s s 1 1
28 3718 942 M1 BRACKET = CONIOL.....ouiueiietveierte ettt st sbbe s s sre b 1 1
29 3719 313 M1 NUT - X EBi- B2...coneomreeenansossneoannnsasse sannss s 655543 HHOTR SRR IR SRR RoR IR TES 1 1
30 3718 956 M1 CLANP -:8WING s smmsmmsmmsssiinmessmass s s s sires 1 i
31 3718 859 Mt WASHER :: 5w s ess v s Ao v sswsvosions 1 1
32 3719 303 M1 SCREW - hex washer head #10 - 24 X 3/4™ ..o 1 1
CHOKE AND THROTTLE
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214 MF216 M-F218
1 3718 445 M1 CONTROL - throttle........ccoceveveresereerrccvciinienas 1 1 — —
1 3718 372 M1 CONTROL -throttle. .. smevsmmsnissmsms e — 1 1
2 3718 274 M1 HANDLE - throttle control, orange.........cccc.cc.... 1 1 1 1
3 3718 446 M1 CONTROL - ChOKe ....ecvieeciiirinir e 1 e —
3 3718 324 Mt CONTROL - choKe ....ccoveveveirirereiiccirie e — - 1 1
4 3718 275 M1 HANDLE - choke control, black...........cc.cccceueuiee 1 1 1 1
5 3717 122 M1 BOLT - No. 10 - 24 x 3/4" Phillips, black........... 2 2 2 2
6 3717 131 M1 LOCKWASHER = NO: 10:::musamsussmmmsemsemess 2 2 2 2
7 3717 054 M1 NUT = NG:, 10 2128 nismmumipsss ot sosvesromnns 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M31 (Issue 1) 3/91




EXHAUST SYSTEM

14
-~ O <j§€
™ S %
\\4 oA S
’ :j E #
%34—@
ENGINE MOUNTS
1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



EXHAUST SYSTEM 15

NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F216 M-F218
1 3718 911 M1 ELBOW - exhaust.........iissvs s s 1 1 — —
2 3719 116 M1 NUT = 06K msmmmmmmmmmumasmmsisissesies 1 1 e —
3 3718 420 M1 (1 [[STEBIER 11710 -] CoMe————————————E S 1 1 — —_
4 3718 421 M1 SHIELD - LH..oooiiiiieciicen st 1 1 — —
7 3717 937 M1 BOLT - 1/4" - 20 x 1/2" flange lockK .........ccoccveue 11 11 — —
8 3718 423 M1 MUFFLER - exhaustimmmmsdasssssidon 1 1 — —_
9 3718297 M1 CLAMP - muffler.......cccoceeniiniinnnicicniinins 1 1 —_ —
10 3717 049 M1 NUT -5/16" - 18, 2 2 — —
11 3717 042 M1 BOLT - 5/16" - 18 x 1/2" flange lock.................. 1 1 — =
ENGINE MOUNTS
1 3718 328 M1 PLATE - engine mount R.H. (shown)................ 1 ) — —
1 3718 318 M1 PLATE - engine mount L.H. ........cccooniiniinnn 1 1 — —
2 3718 345 M1 MOUNT - engine ....ccccovivivciiiiiciciie s 4 4 s =
3 NSS RIVET - 3/16" x 7/16" (use 3718 772 M1)......... 16 16 — —
4 3717 027 M1 BOLTF=3/8™"18 X 2" couvassesssnsissessmsessassumsusvnninsons 4 4 — -
5 3717 134 M1 LOCKWASHER - 3/8" ..o 4 4 — —
6 3719 170 M1 WASHER - snubbing .....c..coveceemvciinciiiiiiins 4 4 — —
7 3717 025 M1 BOLT -3/8"- 16 X 1-1/4" .o 4 4 4 4
8 3717 158 M1 WASHER - 3/8" ..ot 4 4 — —
3717 066 M1 NUT - 3/8" - 16 flange lock (not shown) ............ — — 4 4
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




16

BAFFLES AND SHROUDS

BREATHER AND VENT

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



BAFFLES AND SHROUDS 17
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214
1 3718 887 M1 BAFFLE - head .....cccceiireieitenreeeeeee e seeevese e seseene e 1 1
3 3718 921 M1 SCREW = 1/4" - 20 X 5/8"......ocveieeeeeeeeeeeeeeeeeeeeieee s s esesseneress s 1 i
4 3719 025 M1 SCREW = 1/4" = 20 X 1/27 ..ot en 8 8
5 3718 914 M1 BAFFLE - CYlINA@I ..ot e evere e 1 1
6 3718 913 M1 BAFFLE = INNOT ..ottt ven e e 1 1
7 3718 899 M1 HOUSING - DIOWET ...t aer s 1 1
8 3718 912 M1 BAFFLE - Sid@ @i...ucoieieeiceeeceeeee e e e en e 1 1
9 3718 943 M1 BRACKET - @I QUCE ..o e 1 1
10 3718 966 M91 KIT = @I AUCE ..ttt ee e 1 1
11 3719 306 M1 SCREW - #10 = 32 X 7/16 ...ttt eeereeeaerenaeen 3 3
BREATHER AND VENT
1 3718 803 M1 GASKET - breather plate.............cccoeeeuveereveeiviiiieieeee e 1 1
2 3718 809 M1 PLATE - breather.........c.cc.voeeeiiiiieeeieieeeeeeeeee e eree s 1 1
3 3718 802 M1 REED - breather ........cooeeeveveeeeecceiceeeeeeieee e 1 1
4 3718 866 M1 BAFFLE - breather.........cccccvoviieiieiieeeeieeeeeceeeeeee e 1 1
5 3718 910 M1 FILTER - Breather..........oc.vceeeviveeeeeeceeeeeee e 1 1
6 3718 791 M1 SEAL - Breather ........cecuiiieeeeeeeeeeeeeeee e 1 1
7 3718 872 M1 GASKET - VaIVe COVEN ... 1 1
8 3718 931 M1 COVER = VAINVE ...oommmmmmmmmmmms oo it sabamsionnorbaessasor ssksasen 1 1
9 3718 873 M1 STUD - 1/4% = 20 X 3-1/4" ..o 1 1
10 3719 320 M1 PALNUT - 1/4% - 20 it s 1 1
11 3718 957 M1 HOSE - breather ... ..ccciiieeeieeeeeeeeeeeeceeeeee e e e 1 1
Printed in US.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




CRANKCASE

18

651 625 M91 (Issue 1) 3/91

1st Print

.Com

gersoll

casecoltin



CRANKCASE 19
NO. REQD
REF PART NO. DESCRIPTION M-F 216  M-F 218
1 3719 115 M91 KIT, #2 cylinder barrel (includes 2-4)..........ccccocoeriiiiiniiinineieieie e 1 1
2 3718 988 M1 VAVLE - @Xhaust........cocoviiriiiieenee et 1 1
3 3719 077 M1 GUIDE = VBIVE ..ottt ettt et s 2 2
4 3718 996 M1 INSERT, VaIVe S@aL.......ccoeieeieerre et 2 2
5 3719 322 M1 NUT - hexiB/6" = U8......orenenemsss it i i st sonsssssem s i 12 12
6 3719 090 M1 WASHER =flat 5/16". uuprmessasvossvossiommsinsnasoossmmssssmtssmsassmsrisn 12 12
7 3719017 M1 STEP STUD - 5/16" - 18 x 3/4", 3/8" - 16 X 5/8" ....ceeveveiiiiiiiiiiiine 12 12
8 3718 827 M1 SCREW - hex flange 3/8" - 16 X 3-5/8".......ceeeoeeveeieeencceene e 2 2
9 3718 824 M1 SCREW - hex flange 5/16"™ - 18 X 1-1/2"...corvevereiiiiiiciiieciicee e 3 3
10 3719 301 M1 SEAL - FBAN Ol iererereonsessisseorsesssnssesssnssnssanssusonnssisssiiss st e 1 1
11 3719 321 M1 SCREW, hex wash. hd. 5/16™ = 18.....c..cuuumsamsmsmmmsissmissassibomansme 9 9
12 3719 101 M91 KIT - closure plate (includes 13) .....ooccuiveieiiine e 1 1
13 3719 315 Mt PLUG - hex ctsk. 1/8" N.P.T.F. ..ot 1 1
14 3719099 M1 KIT, Ol 1€IET ...t e 1 1
15 3719 287 M1 RING - retaiNing .....ccoeeeeeeee e e e s 1 1
16 3719 020 M1 SHAFT = QOVE T NOT sueswruvmesmossss ssessssss s e smssss s s s v A 0 w8 Sy asss 1 1
17 BLOCK - cylinder (use short block)
18 3718 826 M1 SCREW - hex flange 5/16" - 18 X 2" (2)....ceeeevvereririeiiereieireecinrennees 1 1
19 3719 114 M91 KIT - #1 cylinder barrel (includes 2 - 4)........ccoecueeenviineiceincne e 1 1
20 3719 314 M1 PLUG - solid sq. hd. 3/8" N.P.T.F...ccoctiirieee e 1 1
21 3718 999 M1 SEAL - HrONE QL. .. vneennesnesssensonsiosiio s 625 58 555 vaessssmisss Fomss s osmsava sy 1 1
22 3718 993 M1 BEARING =:8186VE (S10.)u:uemmsmmmmsmmssms sy 2 2
3718 994 M1 BEARING - sleeVe (.010).....cccviereeiieirreierie e e 2 2
3718 995 M1 BEARING - sleeve (.020)......ccccoevrerinenincnreine et s 2 2
23 3719 316 M1 PLUG, hexictsk. 3/8" N.P.TF. ... ii i s icsincssns dosuimmassessvasio sovsnsss i 1
24 3719 029 M1 HOUSING = 01| DICKEUD surisssswesmessmmsenssssmammmses i s s sy i 1
25 3719 069 M1 8 | Yo T i 1
26 3719 306 M1 SCREW - hex wash. hd. 10-32 X 7/16".......ccccevvemrircieceiniee s 1 1
27 3719 070 M1 CLAMP - tUDE ...ttt st e et s s 1 1
28 3719 310 M1 PLUG = CUP 5/18"™ ..ttt e s 1 1
29 3719 048 M1 TUBE ....-oseonessnornsassnsivansassassssonssnasnssssasasaneansns nesk ik SoF 0L 38 GHESTHIEL 5514585 1 1
30 3719 051 M1 o L 1 1
31 3719 052 M1 O BING o svsmmsmsrssmssosmamsssrim s s Ao R s Sy S 1 1
32 3718 825 M1 SCREW - hex flange 5/16" - 18 X 3-1/3"....ccceveciirereeeneieniencnrie e 8 8
33 3718 422 M1 NIPPLE - 0l drain ....o.oceeveeiiiiiiiiesie sttt 1 1
34 3718 179 M1 PLUG = 1/27 = 20 1ottt et e 1 1
3719103 M91  GASKET KIT - engine overhaul.........ccccccoveoiiiiiiiiiiniiniiiins 1 —
3719100 M91  GASKET KIT - engine overhaul....................... R e — 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




20 OIL PUMP

CYLINDER HEAD

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



casecoltingersoll.com

OIL PUMP 21
NO. REQ'D
REF PART NO. DESCRIPTION M-F216  M-F 218
1 3719081 M1 ROTOR SET ... oottt eeeee et s 1 1
2 3719 054 M1 SHAFT = 0l PUMP ..ottt s 1 i
3 3719 006 M1 GEAR =0l DUMD:isuiuussssusmsusisssmissinsnsion inmtonnmsessssarsessnssesessasrossssssesbrossnsns 1 1
4 3719 083 M1 SPACER - Shim (MaX. 2) ....cccvveeeeeiieierieeeees et X X
5 3719 289 Mt PINROLL.......oe ettt sttt ten e e n s st 1 1
6 3719 030 M1 COVER - 0l UMD .ottt e e 1 1
7 3719 306 M1 SCREW - hex wash. hd. 10-32 X 7/16"........c.cccueerceeereeeeeeeeeeeeee e 4 4
CYLINDER HEAD
1 3718 985 M1 HEAD - CYliNdBI ..ottt eaes — 2
1 3718 986 M1 HEAD - ylinder (2) ......vcvvreeeieieriereeeceer ettt e 2 —
2 3719 005 M1 GASKET - DA .....cciriirieetiere st tete et ettt et eese e 2 2
3 3718 876 M1 SCREW -hex hd. 5/16" - 18 X 1-1/2".....cueevie e, X X
4 3718783 M1 WASHER = PIAIN 5/16™ cssssvssmmmsnisissesassmmmssssmam s ismissiams X X
Printed in U.S.A. 1st Print . M-F 200 Series 651 625 M91 (Issue 1) 3/91




22

OIL FILTER

LOW OIL PRESSURE SWITCH

1st Print

/

651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




OIL FILTER 23
NO. REQ'D
REF PART NO. DESCRIPTION M-F 216 M-F 218
1 3719 004 M1 GASKET c0IltIROI ... .conrerersunesisismsmssoismsssisnsessimsisaispsisimrressesnmsrssanes 1 1
2 3719 062 M1 ADAPTER- - OITIRET icoonuanvimimmimmmumsmimsssimssissmsiravsssvrssorersnns amassspmsss nanss 1 1
3 3719 299 M1 SCREW - hex socket hd. 5/16" - 18 X 1-1/4" ..c..eovviviviiiiiiiiiien 2 2
4 3719 007 M1 OUL FILTER c.tevi ettt e ssttnesee s esaesesssanes s sbnnas s stesassnsesssineae s 1 1
LOW OIL PRESSURE SWITCH
5 3719 315 M1 PLUG - pipe 1/8" N.P.T.F. oot 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




24

CAMSHAFT AND VALVES

CRANKSHAFT

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



CAMSHAFT & VALVES 25

NO. REQ'D
REF PART NO. DESCRIPTION , M-F 216 M-F 218

1 3718 984 M1 CAMSHAFT .ottt st et eeee et e es s enaessesseensenenanns 1 1

2 3718990 M1 TAPPET ...ttt ettt et eseas s saemeessaenn 4 4

3 3718 883 M91 KIT = 1OLAINGT ...ttt eee sttt nse e 4 4

4 3718 788 M1 RETAINER - intake valve Spring.........c.ce.cveveveeeeeeeree et 2 2

5 3718 836 M1 SPRING - intake VaIVE..........cuoueeeeeneeeeceeeeeceeeeeee et e 2 2

6 3719 000 M1 SEAL - intake Valve STOM............ooveviuiieieecececeeeee ettt 2 2

7 3718 989 M1 VALVE = iN8KB......coueirieieeiecieietiieee ettt 2 2

8 3718 987 M1 VALVE - 8XNAUSL.......cueiieeeeitiierce ettt eeen e 2 2

9 3718 836 M1 SPRING - @Xhaust VaIVE...........c.ovueeieeceeeiceeee ettt st e se e 2 2
10 3719 082 M1 ROTATOR - exhaust Valve ............ccoeeeeeeuiieeceiceececeeecee e e 2 2

CRANKSHAFT
11 3719 112 M1 CRANKSHAFT ..ottt s s e 1 1
12 3719 087 M1 WASHER - thrust .119/.122......vvoeieieceeeeceee et s nesesnae X X
3719 088 M1 WASHER - thrust .128/.131 .....couveieeieeieceeeecee e 1 1
3719612 M1 WASHER - thrust .137/.140.........ooiee e X X
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

~casecoltingersoll.com




26

FLYWHEEL

1st Print

DIPSTICK
.
2
I
{
L
3 5\
Qﬁ (’\
9
\

~__casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




FLYWHEEL 27
NO. REQD
o~ REF PART NO. DESCRIPTION M-F216 M-F 218
1 3718 991 M1 FLYWHEEL......oooiiee ettt eae et snesnan e e e enes 1 1
2 3719 093 M1 WASHER - flat 3/8" I.D., 1-3/8" O.D. X 1/4 ....ovvvieeeceicecirceneeniee e 1 1
3 3718 831 M1 SCREW - hex maching 3/8" - 24 X 1-1/4" .......ccooovvivereeeireeeeiiieeeeeieereeenes 1 3
4 3719 290 M1 KEY - SQUAre 3/16" X 7/8" .....ccuvuvuveririirininrcesnereicseseeeeesesesenesee s 1 1
5 3718 848 M1 FAN .ottt ettt ettt be et et et bearn et re et stesenras 1 1
6 3718 842 M1 SPACER ...ttt st st sttt ens 4 4
7 3718 830 M1 SCREW - hex wash. hd. 1/4" - 20 X 5/8™ .......ccceevevrvevreiiiireeeesieesee e 4 4
8 3718 851 M1 SCREEN - grass.....ccecuvriivirrnnesisreeessesississsissssssssisssssssessssesssssssessesesens 1 1
DIPSTICK
1 3719 001 M1 DIPSTICK » 11:5/16" DIad@ .....oviinvsminsivsvsmsimimmusmeinm ssssiviosassssssssai 1 1
2 3719 047 M1 TUBE - 0l IoV81....cvvieeicieceeeee sttt sttt et 1 1
3 3719 306 M1 SCREW - 10-32 X 3/8" ..ottt siee e stere ettt ss e saesbee e st n v 1 1
4 3719 056 M1 CLIP = tUDB ..ttt et er et 1 1
5 3719 061 M1 CAP - DIttt sttt bttt st en 1 1
6 3718 894 M1 PIPE =0l il 374" |.PiX 2T/2% sssvssnsssmmsismimvassvemsersssdsms svias o ssssmisosaniorss 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




28

PISTON AND ROD

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



~casecoltingersoll.com

PISTON AND ROD 29
NO. REQD
REF PART NO. DESCRIPTION M-F216 M-F 218

1 3719015 M91  CONNECTING ROD - (Standard)............cocoveeeeevereemrereeserecesoses oo, 2 2
3719016 M91  CONNECTING ROD - (.010)..uucuveceeeeeeeeeee e veseese e oo 2 2
2 3719105 M91  PISTON - w/ring set (Standard) ..........ooeeeeeeeeeeeeeeeeceserees oo, 2 2
3719106 MO1  PISTON - W/ring S8t (.003) .....ovveeeeeeeeeeeeeeeeeeeeeeees e oo eees oo 2 2
3719107 M1 PISTON - W/ring St (.010) ....vuvveeieeeeeeeeeee et 2 2
3719108 MO1  PISTON - W/riNG S€t (.020) .......cvvvveeeeeeeeeee e eeee e es s eere e resesee oo 2 2
3719109 MO1  PISTON - /NG S8t (.030) ....cevviveriereene e eeeeeeereseeeeeeeeeeresse s eeseses e 2 2
3 3718 787 M1 RETAINER - PiSton P .....ccouuevrrreeiiiecceere et ee e es s 4 4
4 3719040 MO1  RING SET - (standard & .003).........ccurueiiiimieceieeereeeeeeeeeseeeeeeeeeseeseees 2 2
3719041 M1 RING SET - (.010) ceeueueuietieeieiiecteeteeee ettt seee e e eeeee s 2 2
3719042 MO1  RING SET - (.020) -..ccvvvriirriereieeeeceeeeteeeisieneeees et eeeeeeeeese e e eeseeseenas 2 2
3719043 MO1  RING SET - (.030) ..evvevirriieiiteeereeeeescteesseteeseeseees st eeeeeee e en e 2 2

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




30

CARBURETOR

1st Print

~_casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




CARBURETOR 31
NO. REQD
REF PART NO. DESCRIPTION M-F 216 M-F 218
1 3719 309 M1 SCREW - H.C.5/16" - 18 X 2-3/4" ...ttt 4 4
2 3719 275 M1 WASHER = J0CK 5/168" ....oivviviieietreeesreneesteeereessiisis s sissessne s 4 4
3 3719 002 M1 GASKET - intake Manifold.......ccoevvrvvimierienninsinsieiniene e 2 2
4 3719 319 M1 NUT - hex Jamp 5/18-18 ... s 2 2
5 3719 291 M1 STUD - 5/18™ = T80 T™ .m0 500003 7355 FEA SRS TSRS TR oA e ae st n e 2 2
6 3719 058 M1 MANIFOLD = intaKe ...cvveveiirieiirieeeieriestesrees s csiestiee et sne s siassne e 1 1
7 3719 085 M1 STRAP - lHING ceveveveieniecnecteie ettt s s 2 2
8 3718 847 M1 CONNECTOR = NOSE....covecreeeiieeeieterieeesee e sissscsseas b srnns s s e sees 1 1
9 3719 104 M31 KIT - carbureior w/linkage (includes items 10 - 33) ....cccoeveiininiiiinenne 1 1
10 3718 822 M1 GASKET - Qir CIEANET ...ttt st s 1 1
11 3718 869 M1 GASKET - carburetor.......... TN I ————— 1 1
12 3719009 M91  CARBURETOR ASSEMBLY .....ooiiiiiiiiiiiin et — 1
3719008 M91  CARBURETOR ASSEMBLY .....ccoimiiiiiiiiticicee et 1 —_
13 3719 113 M91 KIT, governor linkage (includes item 14) ........cocveiiniiiiinnicein, 1 1
14 3718 850 M1 BUSHING. .....coorennernensnsssennsnnss sassssaiiss aiss i e s sisssssesss sonsiquesasssosres 2 2
15 3719 063 M1 ARM = QOVEIMOT ...ttt sttt 1 1
16 3718 833 M1 SCREW - throttle & choke plate .........eeveeveeeiiniiiiii e 4 4
17 3718 845 M1 PLATE =CROKB ...ccovviverirveecrenseresserassesmssesanessnmssenesassssssssssiussosasssnssansinesss 1 1
18 3718 852 M1 BALL - ChOKE fTICHON ....vevveeeeeeeeeeteee ettt s s 1 i
19 3718 838 M1 SPRING - choke friCtion.......cevieieieeeeeerie et 1 1
20 3719 055 M91 SHAFT - throttle w/lever and seal........ccccceeveiveevniiivniiiiiiiienniiee 1 1
21 3718 844 M1 PLATE - throftl@ ..ossssmsessmmmmmmmmmmiimnssmmmsamiisseseasesossasesores 1 1
22 3718 837 M1 SPRING - idlE fUBL....coieriirecreriete ettt et st s e 1 1
23 3718 856 M1 NEEDLE - idle fuel adj. .....coooeerereiieeeicrncit e 1 1
24 3718 857 M1 NEEDLE - Main fUBl......cueooveennenecnsciosssmssssss sugsssissusssnsasssasasissss s s sasans 1 1
25 3718 837 M1 SPRING = MAIN TUGH wivcvsesisimsmsvussssmmmsnmsnssionssssanpessveversssnmevonmassaossrorsssnssases 1 1
26 3718 839 M1 SPRING - idl@ SPEeU ......cuveevirieiire st 1 1
27 3718 832 M1 SCREW - idle speed adj. .......eeceveverieerirenie st 1 1
28 3719 026 M1 LEVER - ChOKE .....cooemrivmrniiriivenseossnssesssmenes snennssonsanesss s ahssiesssssssanss cxvasis 1 1
29 3718 820 M1 GASKET - DOWL.....cvorrrnervesaeraessnessnsnnessnsesi fiassiasssssisassssssyimssssaesmess 1 1
30 3718 863 M91 I - IOAE o veosnese e veennmosnn nosnnone i dstossiss ¥atem 30 SN E e Hm N PR TG SR SRR AR A RS 1 1
31 3718 841 M1 BOWL - fUGL..... 050 vmsmmssimnssmssss i s s s s s s vassssssass esvasvors 1 1
32 3718 819 M1 GASKET - bowl retainer SCre&W ........ccccvvveeenivinneeeneccnirinnereniisneenn. 1 1
33 3718 840 M1 SCREW - BOWI ret@iNer......ooviiveiieiereiciissie et 1 1
3718 864 M91 KIT - carburetor repair (not illustrated)............cevvriiniiiinininiicis 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



32 GOVERNCR

18—e i
e e\ e

1st Print 651 625 M91 (Issue 1) 3/91

~ casecoltingersoll.com




GOVERNOR 83
NO. REQD
REF PART NO. DESCRIPTION M-F216  MF 218
1 3719 113 M91  KIT - governor linkage (inCludes 2)............c.oeeeeevemrerreseeeernens. 1 i
2 3718 850 Mt BUSHING (2) .....ceiueeeinireecnrnniiseie ettt et oo 1 1
3 3719 063 M1 ARM - GOVOIMOT. ..ottt ettt ettt seeees e 1 1
4 3719 609 M1 NUT - 00X 17420 sxiissmmsmsmsrmsnmsmisinsiiasssisintomsnmnsssnnsessasoran 1 1
5 3719 282 Mt WASHER - plain 1/4 ......coovviieieeeecerereeeeceeee e 1 1
6 3719 065 M1 SCREW - R.H. sq. neck 1/4" - 20 X 1™...ccvvueveiemreeeereeevee e 1 1
7 3719610 M1 SPRING - GOVEINON......c.cvurirrrreteeiteneeeeeee e et 1 1
8 3718 811 M1 CLAMP - Cable........ccceoeiirririne ettt 2 2
9 3719 308 M1 SCREW - hex wash. hd. 10-24 X 3/8"........ccevereereceeceeerernne. 2 2
10 3719 302 M1 SCREW - H.C. 1/4" = 20'X 5/8" wossussswsinsssvursississasssmsnsossivisssonsnnnn 1 1
11 3719 046 M1 LEVER - speed CONtIOl .........cccccuuiveeireeereeceieee et 1 1
12 3718 795 M1 STOP - GOVEIMOT ...ttt ettt er et er e e ve e 1 1
13 3719276 M1 WASHER - I0CK. ..ottt et et e 1 1
14 3718792 M1 PIN - governor Stop........cccccvivvrrinnenie s veeeseeens 1 1
15 3719280 M1 WASHER - plain 1/4 ... 1 1
16 3719019 M1 SHAFT = GOVETNOF-CTOSS ssvsssssensassmmisuss Byssvismsmrssss s 1 1
17 3719 281 M1 WASHER - plain 1/4 .....oeoooeeeeecect e 1 1
18 3719 279 M1 WASHER - plain ....cccoooiiieee e 2 2
19 3719 285 M1 RETAINER - QOVEINOT .....ccciireee et a v eaer s e 1 1
20 3719118 M1 KIT - QOVEINOI QAT ........ccveeeevete ettt ere e 1 1

Printed in U.S.A.

1st Print

M-F 200 Series

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



34

EXHAUST

1st Print

- casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




Printed in U.S.A.

1st Print

M-F 200 Series

casecoltingersoll.com

EXHAUST 35
NO. REQD
= REF PART NO. DESCRIPTION M-F 216 M-F 218
1 3719102 M91  KIT - exhaust (includes items 2, 3,7, 8 & 9).ccceeveerniiciennnce 1 1
2 3719 300 Mt SCREW - hex socket hd. 5/16" - 18 X 3/4" .......ccovvvvriinvinncennne 2 2
3 3719 275 M1 WASHER = I0CK 5716 ....ooeeeevvenereeeceeseeeesee e sresrsessessinssressssessness enneanes 4 4
4 3719 322 M1 NUT /I8 =18 ..o cernnconesns ensonsesi¥ssasississss s sss s sssaissssangany evnssvansornanss 2 2
5 3719 044 M1 SPACER ...ttt et e e ra et b e s s e e 2 2
6 3719 018 Mt STUD = 5/168" = 18 X 4™ ..ot eteesesriesre st eecree e st s sne s 2 2
7 3719 003 M1 GASKET - @XNAUSE ...ttt e et 2 2
8 3719 267 M1 SCREW - H.D. 1/4" - 20 X 5/8" ...evurecerier ettt s e s 1 1
9 3719 283 M1 WASHER - plain 1/4™ ossssmssssssusssmmissessissnsmsmpsrsssiorsasosonsaes ianersssessassis 1 1
10 3717 049 M1 NUT = 5/187 - 18ttt et ee e eee e ses st s sae e naenas 2 2
11 3718297 MO1  CLAMP - MUFIEN ...ooveeiiee et e 1 1
12 3719 601 M1 EXHAUST PIPE ...ttt tee e st svecteseee s sisbs s nsan s sbeenis 1 1
13 3719 602 M1 SHIELD:- 0Xhaust...........conssannmssssissmssinsmmsssmmsitnis smssmsssmansasimsies s 1 1
14 3719 603 M1 SHIELD - ©Xhaust......... sivsesmemvasmmmsssasmsimss sty b oo 1 1
15 3717 937 Mt BOLT - 1/8" - 20 X 1/27 Hlang@.ussssssssssmummsmssmsmmsmessmssssserassossssronsrs 9 9

651 625 M91 (Issue 1) 3/91



36

BAFFLES AND SHROUD

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




BAFFLES AND SHROUD 37

NO. REQD
REF PART NO. DESCRIPTION M-F216  M-F 218

1 3719 073 M1 DUCT = #1 Sid@ @IF ... ceeveieeeeeceectcrisee ettt es s s s eneen 1 1

2 3719 322 M1 NUT B/16 - 18 ..ot ee e se v e e eeneas 2 2

3 3719 074 M1 COVER - @M QUCH ...ttt et 1 1

4 3719 072 M1 DUCT - #2 SId8 @IN .....eeeeieiieeet ettt er e e 1 1

5 3719013 M1 BAFFLE - #1 cylinder Read............o.ouevcveeemeeieieeeeeeeeee e, 1 1

6 3718 992 M1 HOUSING - DIOWET ..ottt ettt eee et ne s e 1 1

7 3719 307 M1 SCREW - hex wash. hd. 1/4" - 20 X 7/16".........cccovrimreereeeeerereeesceereeene 29 29

8 3719 012 M1 BAFFLE - #2 cylinder head...........cccccuueeuemeneneiceiececeeeeeeeeeseeeeee e 1 1

9 3719 014 M1 BAFFLE - #2 cylinder top......oeceveueeeeeeereeeeere et 1 1
10 3719 067 M1 SUPPORT - UPPer hOUSING.......c.eeuieeeeieeeeitieeeeeeeee et eeeee et eeeeeee e e esee s 1 1
3719 045 M1 DECAL - 18 horsepower (N0t ShOWN) ..........c.c.ooverivuieieiieeeceeeeeeeereeeene — 2

3718 890 M1 DECAL - 16 horsepower (not ShOWN) ..........c.ceeveveveeeveieiniiieceee e 2 —

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



38 BREATHER AND VENT

1st Print 651 625 M91 (Issue 1) 3/91

~casecoltingersoll.com




casecoltingersoll.com

BREATHER AND VENT 39
NO. REQD
REF PART NO. DESCRIPTION M-F216  M-F 218
1 3719 079 M1 HOSE - breather 3-5/8".......cccevvererieninieinniinsise i 1 1
2 3719 609 M1 NUT = REX 1/4-20 ..o veeveererirrernereseenesicrsesnissssssssssssismssssnsassssssssess 2 2
3 3719280 M1 WASHER - plain 1/4 c...cooouieirininnnnie s s 2 2
4 3719 031 M1 COVER - #1 upper Cyl. Valve ... 1 1
5 3719 010 M1 GASKET = COVET ...ivireenrereerceeestsesisesesssss st s s st 3 3
6 3718 793 M1 FILTER - Dreather......cvccuveieieiecieiesicisnrene st s 1 1
7 3718 998 M1 SEAL - Br@ather ....c.veveiveerieireieeeniciiesee st enssis s 1 1
8 3719 086 M1 VALVE - Breather......cccovevivveereeeeeniirrensenesesssnsinns s 1 1
9 3719 033 M1 COVER - #1 IoWEr CY. VaIVE ..ot 1 1
10 3718 873 M1 STUD - #1 cyl. valve cover 1/4" - 20 X 3-1/4" c..ocouriiiiinnininennnins 1 1
1 3719 293 M1 STUD - #2 cyl. valve cover 1/4" - 20 X 2-1/4" c..oovvenviiinnininnnnnn 1 1
12 3719 032 M1 COVER - #2 cylinder valve ..o 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




40

AIR CLEANER

1st Print

~casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




‘casecoltingersoll.com

AIR CLEANER 41
NO. REQD
REF PART NO. DESCRIPTION M-F212 MF214
1 3719 288 M1 NUT = WING 174" = 20 ..o ee e e es e aeen 1 1
2 3718 919 Mf COVER - @IF CIEANET .......c.coeeererie et 1 1
3 3718 902 M1 SEAL = COVOI ..ottt ettt sess s s seeeseese e esessseanenas 1 1
4 3718 920 Mt ELEMENT - Qi1 Cl8ANET.....cccuicieeictcete ettt e 1 1
5 3718 923 M1 SCREW - #10 - 32 X 15/16"..vereeeeeceeeeeteees et 3 3
6 3718 930 M1 BASE - @i ClO@ner ..........ccoveevrreeeeeecee et e 1 1
7 3718 945 M1 TUBE - @IF ..ttt st ettt e es e 1 1
8 3718 982 M1 GASKET = @1 ROM ..ottt e et 2 2
9 3718 941 M1 SPACER ...ttt ettt ettt ne et s s e 1 1
FUEL SYSTEM
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F214 M-F216 M-F218
1 3717 339 M1 ELBOW - hose 90° ......ccoovvurevereeeierereeeieeene 1 1 1 1
2 3717 766 M1 RETAINER - fuel line......cccoooeveveivirrceeceren, 1 1 1 1
3 NSS HOSE - fuel line (use 3717 765 M1 cut to length) 1 1 1 i
4 3718 258 M1 TANK A8l s cvomnmimmsmmanmimnmsmnmnn 1 1 1 1
5 3717 348 M1 CAP - fuel tank (includes insert).........c.cccceenen.e. 1 1 1 1
6 NSS HOSE - fuel line (use 3717 765 M1 cut to length) 1 1 1 1
7 3718 223 M1 LINER -tank ......ccccocevemiverineeeercee e 1 1 1 1
8 3718 203 Mt CUSHION - fuel tank ........cccoceverennccnciirieennee 2 2 2 2
9 3719 234 M1 CLAMP - hose 172" ..o 4 4 4 4
10 3718 823 M1 FILTER - fuel ....oveeeee e 1 1 — —_
1 3718 961 M91 PUMP - fuel (includes gasket & washers)......... 1 1 e =
12 3718 821 M1 GASKET - fuel pump.....cccoecvevecemeveinnenecenne 1 1 — —
13 3719 281 Mt WASHER ... 1 1 — —
14 3719 272 M1 SCREW ...ttt 1 1 — —_
15 NSS HOSE - fuel line (use 3717 765 M1 cut to length) 1 1 i 1
16 3718 853 M1 CONNECTOR - fuel pump .....cccccecveeeevnecnencnnee 1 1 —_ —
17 3718 846 M1 1O? RING.csmismssmsmssms e messssstassviosss 1 1 —_ —
18 3718 835 M1 SCBEW .o mmismessansainsuss 1 1 — —
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




42 AIR INTAKE

el
E=9
o ;_:L::nmmm

=Y
(=]
i e

1st Print 651 625 M91 (Issue 1) 3/91

~casecoltingersoll.com




casecoltingersoll.com

AIR INTAKE 43
NO. REQ'D
REF PART NO. DESCRIPTION M-F 216 M-F 218
1 3719 288 M1 WING NUT = 174 = 20 vt svsssesecsres e s snsesiesssns e sissnssssssnssses 2 2
2 3719 022 M1 COVER - @IF CIEANGT c..vveievicvveerrrieirieennscssirssnieiessnresssasss s saie s e s 1 1
3 3718 997 M1 SEAL .. vveverveesmennensonsaansnid s54E44E S F SRS S F SRS SR w e w e e g e amsAn e nmn s o0 s 1 1
4 3718 791 M1 SEAL - 01@MONE COVOI.....onicerieteeeeie ettt e 2 2
5 3719 023 M1 COVER - air cleansr 01ement ..........eecevneeeiiiiiiuioninersieenrcine 1 1
6 3719 024 M1 PRECLEANER ...ttt eeteestestes et s isasens et e ssts s s st 1 1
7 3718 920 M1 ELEMENT ...t vete et sts st et st ss s sae s be s sms s s sesa s sntt s bbbt 1 1
8 3719 307 M1 SCREW - hex wash. hd. 1/4" - 20 X 7/16" ......ovviiviiinrminiinncenneciiininnes 1 1
9 3719 064 M1 BASE - Gl ClOANGT ........icoississsssassssiivsisinsisssasmsassesvensreasnessrssssnssssanens 1 1
10 3718 945 M1 TUBE - @ir INEAKE. e cveeceeeerecteeseee ettt crr e s st s 1 1
11 3719 292 M1 L3 LU | 0 IO OO PP 1 1
12 3719 011 Mt GASKET = QIF ClOANGT .ccceeveiireeeeeeteecerees e resiirescrans s sssanesssns s ssseesssane 1 1
13 3719 097 M91 KIT - elbow (includes items 14 and 15) .....ccoveevncnnininninninnien 1 1
14 3719 305 M1 SCREW - H.C. 1/4" - 20 X 5/8" ..veeueeesireereeree et csis s ires e 1 1
15 3718 822 M1 GASKET - 0ID0W.....eiiiiieie et sttt st s ebe e e 1 1
16 3719 277 M1 WASHER, LT. Z10 ittt s s s s 2 2
17 3719 298 M1 SCREW - slotted pan hd. 10-32 x 1-1/12" ..o 2 2
18 3719 297 M1 SCREW - slotted pan hd. 10-32 X 2-1/4" .....c.ccooivniiniennicniinieies 1 1
19 3719 284 M1 WASHER - plain #10 ....ccocvireceeniiniinntenees e 1 1
3718 843 M1 DECAL - air cleaner (not ShOWN) ........cceveieinininininneeene e 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




44 FUEL PUMP

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



FUEL PUMP

45
NO. REQ'D
REF PART NO. DESCRIPTION M-F216 M-F 218
1 3718 771 M1 LINE - fuel from carb. 17 - 1/2" ....covvveeeeereeeceeeeee e 1 1
2 3719 295 M1 CLAMP - hOS6......cocvireceiirer s sss st esresraes s seens 4 4
3 3718 821 M1 GASKET - fuel PUMP ...cceicee et seeeer v e 1 1
4 3719611 M91  COVER - fuel pump pad.........ccceeeevieeeceriree e 1 1
5 3718 847 M1 CONNECTOR - h0S8........coiiereiireeeeeeee ettt et 1 1
6 3719 268 M1 SCREW - H.C. 1/4” = 20 X 1/2.iissssssssssssissmvarsnssessasisesesis 2 2
7 3719 080 M1 LINE = fUBI....cecetee e 1 1
8 3718 823 M1 FILTER - fUBL....c.uceeirieiirietieeeeestsee e s 1 1
9 3719256 MOT  PUMP....coiic ettt er e rns 1 1
10 3719 263 M1 BRACKET - mounting, fuel pump.....c.ccccoeevrinenicencnicneeine, 1 1
11 3717 122 M1 SCREW - NO. 1024 X 3/4™ .......cooureiriecereenineeie s see e 2 2
12 3719 261 M1 NUT - No. 10 - 24 flange 10CK .........coueceretrenmriecce e 2 2

Printed in U.S.A.

1st Print M-F 200 Series

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




46

PTO ELECTRIC CLUTCH

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




casecoltingersoll.com

PTO ELECTRIC CLUTCH 47
NO. REQ'D
a REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F216 M-F218
1 3718361 M91  CLUTCH - PTO ..ottt neeanens 1 1 1 1
2 3719 235 Mt ARMATURE - clutch.......cccooeeevrcciiiiiiens 1 1 1 1
3 3719 236 M1 ROTOR - clutCh......cceeeeeeieeeiencieeec e 1 1 1 1
4 3719 237 M1 FIELD - clUtCh.eove et 1 1 1 1
5 3719 238 M91 KIT -spring and nut.......c.cccceenininninnnnnecnnnn 1 1 1 1
6 3718 377 M1 BRACKET - anti-rotation ..........cccceeeeciininennnnns 1 1 — —
6 3718 429 M1 BRACKET - anti-rotation ...........coeeevvereerneevnennes —_ — 1 1
7 3717 619 M1 BOLT - 7/167 - 14 X 3/4" ..o — — 1 1
7 3717 023 M1 BOLT -3/8"- 16X 3/4™ ..o 1 1 — —
8 3717 134 M1 LOCKWASHER - 3/8" ....ccovir e 1 1 1 1
9 3718306 M1 SPACER -ClUteh ........ s 1 1 1 1
10 3718 307 M1 WASHER - clamping .......cocoovinmiineenennnnnnnnnnens 1 1 1 1
11 3719 206 M91 KEY - 1/4" x 174" X 1-1/4".....eeeeeee i 1 1 1 1
12 3718 160 M1 BOLT - 7/16" - 20 X 1-1/2" oouee e 1 1 1 1
13 3718 165 M1 LOCKWASHER - 7/16" ..cvvoeevveieeceececicnens 1 1 1 1
13 3717 134 M1 FOCKWASHER - 3/8" ‘voiisiseosssammensatssgssnsmsssssunss 1 1 —_ —
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



FRAME, FOOT PADS AND BELLY PAN

48

651 625 M91 (Issue 1) 3/91

1st Print

gersoll.com

casecoltin



FRAME, FOOT PADS AND BELLY PAN

49
NO. REQD
REF PART NO. DESCRIPTION M-F212 M-F214 M-F216 M-F2i8
1 3718 412 M1 FRAME - Main ...c.coovevereeeeieeecceee e 1 1 - -
1 3718 413 M1 FRAME - Main ....c.ccoevvvereeeeeececee e — — —
1 3718 414 M1 FRAME - Main ..o e e —_ 1
2 3718 305 M1 SHIELD - oil tank .....c.coeeeueeeereeeice e 1 1 1 1
3 3718 226 M1 SPRING - latCh ......ccoueveeeeereeeccce e 1 1 1 1
4 3719 144 M1 HINGE - frame........c.ccooeeuerereieceeccceee e 2 2 2 2
5 3718 156 M1 NUT - lock 12" NoF...oee 2 2 2 2
6 3718 248 M1 PIN - attachment..........ccccoeeeeceveeeicicrireeeenne 2 2 2 2
7 3718 332 M1 SCREEN - tower side..........cc.cccceeeereeerrverenane. 2 2 2 2
8 3718 296 Mt PAN - b@lly.......coveeeirieeecee ettt 1 1 1 —_
8 3718 397 M1 PAN -Dbelly......ccoooieeeiiieeeeee e e e — 1
9 3718 302 Mt RETAINER - belly pan.........cccccceeeereecerenerrnnnne 6 6 6 6
10 3718 279 M1 PAD - 100t L.H. .o 1 1 1 1
10 3718 280 M1 PAD -foot RH. ..o 1 1 1 1
11 3717 042 M1 BOLT - 5/16" x 1/2" N.C. flange lock.................. 4 4 4 - 4
12 3719 254 M1 CAP - instrument panel .........ccocoeveeererreceeennnen. 4 4 4 —
12 3718 444 M1 CAP - instrument panel ..........cccoeevvevvereeecreennne. - e —_ 1
13 3718 206 M1 SPACER - rear, frame........ccoeceeeeeveveciecrenenenn 2 2 2 2
14 3717 135 Mt LOCKWASHER - 172" ....ccoveveereeenncenennins 4 4 4 4
15 3717 767 M1 BOLT - 1/2" - 13 x 1" transaxle mounting.......... X X X X
15 3718 163 M1 BOLT - 172" x 17, 12 pt. flange........cccovvveurenennen. X X X X
16 3717 098 M1 PIN - roll 3/16™ X 1-1/4" ... 2 2 2 2
17 3718208 M1 PIN-latch...oeveeereeereerresireeeenseeesesa s 2 2 2 2
18 3718 034 Mt BOLT - 1/4" - 20 x 1/2" blacK.......ccecervvrrererurnnnnne X X X X
18 3718 395 M1 SCREW - 1/4" - 5/16" blacK.........ccccecvvererennnn. X X X X
19 3717 132 M1 LOCKWASHER - 1/4" ... 2 2 2 2
20 3718 295 M1 COVER - aCCESS ...cvvvveeree et 1 1 1 —
20 3718 295 M1 COVER - @CCESS ...coveeerreeeeeireerenresinnesenaseesaenennes o — —_ 1
21 3717 124 M1 SCREW - 1/4" - 20 x 1/2" self tap......c.ccceveee. s
21 3718 395 M1 SCREW - 1/4" - 20 X 5/16" .....covvevrecerereeeerirenne — — - 3

Printed in U.S.A.

1st Print

casecoltingersoll.com

M-F 200 Series

651 625 M91 (Issue 1) 3/91




HOOD ASSEMBLY

50

\4[@
a8 @
@/I \lu,\. w \/\U. d«%\ a

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com



HOOD ASSEMBLY 51
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F216 M-F218
1 3719257 M1 HINGE - hoOd.......ccvmevmmicimeniniiiiniciininns 1 1 1 1 |
2 3717 403 M1 ROD - hood hinge.......ccceeveeevcenmeieinsiiiiiiicienns 1 1 1 1
3 3717 087 M1 PIN -cotter 1/87 X 3/4" .....ccccevvevreereeeeeenneens 1 1 1 1
4 3717 819 M1 BUTTON - push, hood release..........cccoeveneneene 1 1 1 1
5 3718 276 M1 ROD - push, hood release...........cccceueeenennnnnne 1 1 1 1
6 3718269 M1 SPRING - 16108S6............oooveeeeeeeeesmmmsennnseennsneeenes 1 1 1 1
7 3718 111 M1 LATCH - hood......cooeieirerecere et 1 1 1 i
8 3719 199 M1 BRACKET - hood StOP......ceviereriinerscrenereceneans 2 2 2 2
9 3717 042 M1 BOLT - 5/16" - 18 x 1/2" flange lock........c......... 4 4 4 4
10 3719 250 M1 INSERT -grille.scsmssasmseiomsiommmaiin 1 1 1 1
11 3719 255 M1 BRACKET - headlight.........cceeeuenniiecrnrccenn 1 1 1 1
12 3719 262 M1 SCREW - No. 10-24 X 1/2" .o 6 6 6 6
13 3719 261 M1 NUT - No. 10 - 24 x 1/2" self-tapping ................ 6 6 6 6
14 3719 249 M1 GRILLE - hoOG.....oeiieereeieicnrneene s 1 1 1 1
15 3719 200 M1 SHIELD - heat .......ccccovvvevrreieeencne s 1 1 1 1
16 3719 260 M1 SCREW - 1/4™ - 20 x 1/2" self-tapping............... 9 9 9 9
17 3719 258 M1 PANEL - hood t0p.....ccoeerieiececceiceeccies 1 1 1 1
18 3719 663 M1 PANEL - hood side, LH. ....coooveceieeccn 1 1 1 1
18 3719 259 M1 PANEL - hood side, R.H. (shown)............c.c...... 1 1 1 1
19 3718 395 M1 SCREW - 1/4" - 20 X 5/16" ....oeeeereerecrrneervinins 8 8 8 8
20 3717 076 M1 NUT - 1/4" - 20 flange IocK ......ccoevcevcmrircnenee 8 8 8 8
21 3717 014 M1 BOLT -5/16" - 18 X 3/4™ .coveeveeeeeeieeee e 3 3 3 3
22 3717 151 M1 WASHER - 5/16" ..oeeeeeveeee e 3 3 3 3
23 3717 072 M1 NUT -5/16" - 18 flange lock ......ccecvveviiicricnnnne. 3 3 3 3
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



1st Print 651 625 M91 (Issue 1) 3/91

~casecoltingersoll.com




casecoltingersoll.com

SEAT FENDER AND TOOL TRAY 53
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F 216  M-F 218
1 3718 287 M1 SUPPORT - seat, front shown ..........coovcvuenn... 1 1 1 1
2 3718 245 M1 SUPPORT - seat, rear...........cooeeeeeeeeeeesvennenns i 1 1 1
3 3717 868 M1 BOLT - 172" X 3-1/4" .o 2 2 2 2
4 3717 767 M1 BOLT - 172" X 1" N.C. h@X..ovvvieeeeeeeeee e, 1 1 1 1
4 3717 017 M1 BOLT - 5/16™ X 5/8™ ..o 1 1 1 1
5 3717 133 M1 LOCKWASHER - 5/16" ......ccveeerereeeeeeereeenne 1 1 1 1
5 3717 135 M1 LOCKWASHER - 172" ..o 4 4 4 4
6 3717 972 M1 TRAY =100l ...t 1 1 1 1
7 3717 404 M1 PIN - seat hinge......ccccvvvvveieererereree e i 1 1 1
8 3719 179 M1 SEAT = ShOWN:cvosuurssissisinminsss fiisshmansessnsonness 1 1 1 i
9 3718 268 M1 WASHER..........oo et 4 4 4 4
10 3717 151 M1 WASHER - 5/16" x 1-1/4" O.D., zinc.................. 4 4 4 4
11 3717 018 M1 BOLT - 5/16" X 1-1/2" v 4 4 4 4
12 3717 974 M1 SPRING - seat sWitCh.........ccccoervieenrviricrenrenenn, 1 1 1 1
13 3717 042 M1 BOLT - 5/16" x 1/2" flange lock .........cccveeeuenee.. 10 10 10 10
14 3718 374 M1 HINGE ASSEMBLY - seat........c..cocoeevvuvverenenn. 1 1 1 1
15 3717 590 M1 CAP - SPIiNG ..ot 1 1 i 1
16 3718 205 M1 GRIP - shiftlever ........cccooceiveeiiceeeeeeeeeee, 1 1 1 1
17 3718 249 M1 LEVER - shift ....ccoooiireeceeeeee e 1 1 1 1
18 3717 158 M1 WASHER - 7/16" x 1-1/4" O.D. .....cccurvrir 1 1 1 i
19 3718 211 M1 SPRING - shift [ever.......cccccoeevevienecveecreneennn, 1 1 1 1
20 3718 283 M1 WASHER .. comnnvmmmmnvmmsis v o i 1 1 1
21 3717 063 M1 NUT - lock 3/8" N.C. h@X ....cooovveviiiriiirier e, i 1 1 1
22 3717 817 M1 CAP - SPING ..ot e 2 2 2 2
23 3717 818 M1 SPRING - s6at......ccccooniiiiiiiiccecccee e 2 2 2 2
24 3717 014 M1 BOLT - 5/16" - 18 flange locK .....cccceevevecrrannnen. 3 3 3 3
25 3717 072 M1 NUT -5/16" - 18 flange lock .......cceevevecvececnnnens 7 7 7 7
26 3717 971 Mt REFLECTOR - red, rear fender........cccceeeveuueeens 2 2 2 2
27 3718 349 M1 FENDER-R.H. .ot 1 1 1 1
27 3718 348 M1 FENDER - L.H. (shown) .....ccccoeoeerueievrreecnnnn. 1 1 1 1
28 3718 774 M1 SCREW - 1/4" - 20 X 1/2" ..o, 2 2 2 2
29 3717 076 M1 L T 7 — 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




54

STEERING GEAR

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91

N



STEERING GEAR ' 55

NO. REQ'D
REF PART NO. DESCRIPTION M-F212 MF214 MF216 MF218
1 3717 023 M1 BOLT - 3/8" x 3/4" N.C. h&X....cccevevvrrrvrerernennnns 4 4 4 —
2 3717 567 M1 WHEEL - Steering........cccccoevvmvivvirinnenverenseninaens 1 1 1 —
3 3718 261 M1 PIN - PIVOL......eevenssisssmsssisesssssesssnmsssmmemsssssssssy 1 1 1 —
4 3718 417 M1 SHAFT - steering........cccovcevinmiimrcneevenresnnnnenens 1 1 1 —
5 3718 268 M1 WASHER - 3/8" X 1.4" ..o 2 2 2 —
6 3717 029 M1 BOLT - 3/8" - 16X 3" .ceeeicrciiciricrnerceresene s 1 1 1 —
7 3717 362 M1 WASHER - shiM .....cccccoevmiiirriiieeeieeieinen, 4 4 4 —_—
8 3717 066 M1 NUT - 3/8" - 16 hex lock (torque 40-45 ft. Ibs.).. 1 1 1 —
9 3717 847 M1 BUSHING ... 5ovfinmmmnmsmmmassmsssedvsamss 1 1 1 —
10 3717 092 M1 PIN - roll 1/47 X 2-1/4" ..o 1 1 1 —
11 3717162 M1 WASHER - 5/8" .....occvercrnnnrrrrrsisnnnnsssssssen X X X —
12 3718367 M91  GEAR - steering ......ccocccvevvemrieninsiiiennnriesenseennas 1 1 1 —
13 3718 366 M1 BUSHING - sleave..........ccooeerreviircnicvnennn 2 2 2 —
14 3717 134 M1 LOCK-WASHER = 3/8" ....ccoconusmssssmusrsssonssssanes 4 4 4 e
15 3717 149 M1 WASHER - 5/8" zinc plated...........ccoceeeininirnennne 1 1 1 =
16 3717 377 M1 BUSHING - flanged nylon .........cccccoviiiiiennnns 1 1 1 —
17 3718270 M91  SUPPORT - steering gear (includes item 9) ..... 1 1 1 e
17 3718 381 M1 SUPPORT .......coormenseissssmsmssisammmmmsssssomsses —_ — — 1
18 3718 419 M1 TUBE = St@@IHNG susssssssissmsssvsmsssssssispomsmssessons 1 1 1 —
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




POWER STEERING

oNand)
=t

1) 3/91
1st Print 651 625 M91 (Issue 1)

casecoltingersoll.com




casecoltingersoll.com

POWER STEERING 57
NO. REQ'D

— REF PART NO. DESCRIPTION M-F212 M-F214 M-F216 M-F218
1 3718 185 M1 BALLJOINT - 1/2" R.H. thread ..........cco............ — -— === 1
2 3717 135 Mt LOCKWASHER - 172" ... v, — — = 1
3 3718 114 M1 NUT - 172" N.F. I0CK. .o, — — —— 2
4 3718 380 M1 CYLINDER - hydraulic............coceoeeeeeenernnan... — —_ e i
5 3718 204 M1 PIN - clevis 5/8" dia. ........ccoevevveeieeeeeeeenn, — — — 1
6 3718 158 M1 PIN - cotter 3/16" X 1™ ... — — — 1
7 3718 388 M1 VALVE - 16gUIGLOT ..., —_ — — i
8 3718 408 M1 BRACKET - mounting...........oceeeeeeeemeverenernnnns — — - 1
9 3717 387 M1 WASHER - cushion ..........ccooeeeevceeveeeneenn, o — — 2
10 3718 253 M1 WHEEL - steering.........ccvvvvveeeeeeeeeeeeeresrennn, — — — 1
11 3719 132 M1 CAP - stearing wheel...........c..ccoeuvvevccirerenne.. e — - 1
12 3718 765 M1 NUT. = 5/8" - 18.....ccoviciviniasicsmmnnnssiceereeneeenn — — e 1
13 3719 247 M1 PUMP - steering ..........c.ccoeevveeveveivsieieeeeeennn — — o 1
14 3718 065 M1 NUT -5/167 - 24.......eooeeeeeeeeceeeen o — — 3
15 3718 175 M91 FITTING - 90° adj. elbow 3/8" x 9/16"- 18........ — —_— —_— 1
16 3718 178 M1 FITTING - 45° adj. elbow 3/8" x 9/16" - 18........ — — — 1
17 3718 171 M1 OT BING i ssiinsiavasimansneiossssssnonssssssnns — — — 1
18 3718 392 M1 HOSE - hydraulic 23" .........ccoovevveeeeieeeeeeeeeenn. —— — e 1
19 3718 393 Mt HOSE - hydraulic 19" ......cccooceveeeeeieeerce. — — — 1
20 3718 256 M1 HOSE - hyd. 16" handpump "out" to travel valve e — e 1
21 3717 457 M1 TIE - nYION .t — e — i
22 3718 384 M1 STRAP - mounting.......ccceceveeeeeeeeeeenecenccecvenennan e — o 1
23 3717 937 M1 BOLT - 1/47 - 20 X 1/2" ..ot — —— —_ 2
o 24 3718 407 M1 HOSE - regular valve (reg.) to hand pump (in) . — — — 1
25 3718 177 M1 FITTING - hydraulic 90°, regular valve (reg.).... —— e — 1

MANUAL PUMP (POWER STEERING)

: NO. REQD

REF PART NO. DESCRIPTION M-F 218
3719 247 M1 PUMP - steering, ManUal .........c.c.ucieeieieeeriee ettt et s sn s ssneneens il
1 3718 765 M1 NUT w5787 5 18 s ssssssttvsion isiinng sbemseansrsnsesssroisssnsesisssssssssnsssssasssssnssansanssnsasses 1
2 3719 636 M91 KIT =cover and ManNoId .. vwmmimmmrmimminmsbonsis e s e 1
3719 736 M91 B L e T et R B Seriin W Dl 1
3 NSS O RN G s o e s e e W Wl e M e 4
4 NSS RING - Sl et sttt st st e sae e e s e srese e tannens 5
5 NSS MOTRING .......ccoeeeveeeee e ceertrsssssmersse s T nsessrsseesassasases st satesesesssessasseastansensssnesteees 1
6 NSS SEAL - COMMUEBLOTN ......vieeeeeceerieee ettt e es e e se e neensansenas 1
7 NSS SEAL = $ACB  sssmsmsmmvommsss s o v s 8o s S S e B 1
8 NSS R [ =T iU o o — 1
9 3719 637 M1 VALV E el el o e et ooy oL e S e 1
10 3719 638 M1 PLUG - 1@1I6f VAIVE ....oeueieeee ettt sttt sne et b sraens 1

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




T

58

NOTE:  Check thread rotation for
correct balljoints.

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




FRONT AXLE 59

NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F214 MF216 MF218
1 3718 215 M1 AXLE = front .ceeiveceieeececreinis st 1 1 1 i
2 3717 678 M1 WASHER - SPACET....ccccviiiriiririnireesnnnansesnns 2 2 2 2
3 3718 292 M1 SPINDLE - RH. oot 1 1 1 —
3 3718 291 M1 SPINDLE - L.H. oot 1 1 1 1
3 3718 378 M1 SPINDLE - RH. .t v — — — 1
4 3718 254 M1 RING - retaining, spindle .........cccooonriveennnincnecns 2 2 2 2
5 3718 221 M1 PIN - retaining, axle pivot .........ccocevveevennieieencnnnns 1 1 1 1
6 3717 350 M1 WASHER - thrust.......cccoooiiiiiiiiirineen e 4 4 4 4
7 3717 190 M1 FITTING - lubrication .......c.coccccevunirnnecrraneennnienns 3 3 3 3
8 3717 356 M1 COVER - lubrication fitting.........coocovrvevinienncnnne 3 3 3 3
9 3717 081 M1 PIN - cotter 5/32" X 1-1/4"...ccevviiiivcieeneirene 2 2 2 2
10 3718 238 M1 TIE ROD ....coiteieeeerreeerer et ssne e ssnens 1 1 1 1
11 3717 713 M1 WASHER - wheel spacer ..........cceevveninenninnes X X X X
12 3718 165 M1 BOLT - 3/8"- 16 x 3/4" N.C. hex head .............. 1 1 1 1
13 3718 239 M1 LINK - drag .........csssismimssssmmsrsssensmsonses 1 1 i —
14 3717 135 M1 LOCK WASHER - 1/2° ZiNC...ovvvirvriviiiiiieennns 4 4 4 —
15 3718 114 M1 NUT - 1/2" N.F. R.H. thread, locK.............cce.c. 6 6 6 —
16 3718 155 M1 NUT - 1/2" N.F. L.H. thread, lock........cccccceevne. 2 2 2 -
17 3718 195 M1 BALL JOINT - 1/2" L.H. thread.........cccoevvrunnenns 2 2 2 -
18 3718 185 M1 BALL JOINT - 12" R.H. thread .......cccceveennnen 2 2 2 —
19 3718 222 M1 PIN - axle pivot ....cccoovvveeecniiiieeiceece e 1 1 1 1
20 3718 188 M1 FITTING - lubrication .......ccccocoviiiviiininniciennnnns 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



60

BRAKE ASSEMBLY

1st Print

~casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




BRAKE ASSEMBLY 61
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214 MF216 M-F218

1 3718 418 M1 PEDAL - brake actuating ...........cecceerereenereeeeneens 1 1 1 i
2 3718 243 M1 ARM - brake pedal.........ccccovvvvninnniicciciiii 1 1 1 i
3 3717 098 M1 PIN = roll 3/167 X 1-1/4" ...cccivuisimmnevimsessssmsessiomss 1 1 i 1
4 3718 315 Mt SPRING = 18U s st 1 1 1 1

5 3718 317 M1 GUIDE - neutral return.........ccccccevuevrveceinerininnens 1 1 i e
6 3718 303 Mt ACTUATOR - parking brake.........ccccceevvurnunnnne. 1 1 1 1
7 3718 316 M1 LEVER - brake IoCK ........ccceeeerceenieienincesieneeene 1 1 1 1
8 3717 450 M1 SPRING - brake 10K .........ccocceeneevennenennenneencnes 1 1 1 1
9 3718 304 M1 CAP = AQUELOE oo mabasssess i 1 1 1
10 3718 369 M1 BAND - brake ........coveveeeeeeieieieeencnere e 1 1 1 1
11 3718 225 M1 PIN - CleVis.....ccovvreeeeeeeeeceer e 1 1 1 1
12 3717 610 M1 BOLT -3/8"- 16X 1-1/2" heX ..cccocceveverrvcccenannas 1 1 1 1
13 3717 976 M1 NUT-3/8"-16 X 1-1/2" heX ..cccoeervrirriiriicncnnns 1 1 1 1
14 3718 224 M1 ARM = Brake ...cmsssmesmmmnsmmosmnssnesnmsnt 1 1 1 1
15 3718 227 M1 ARM - brake (includes adjustment nut)............. 1 1 1 1
16 3718 342 M1 GUIDE -brake actuator.........ccceeecvevecccniinnnnnn 1 1 1 1
17 3717 160 M1 WASHER - 5317 L.D...ooeiciiiiineis 5 5 5 5
18 3717 080 M1 PIN.-cotter 1/8" x 1".........- ... smsmssosmmvssvnmusn 5 5 5 5
19 3718 260 M1 CLEVIS..........coo0 - commmssssss amsmssmnsems 1 1 1 1
20 3718 159 M1 PIN = €loViS.. i maniianes 1 i 1 1
21 3717 084 M1 PIN: =COROT...ccivemmmmmmmsmnmmimmmmsnrssmiesns 1 1 1 1
22 3718 340 M1 ROD - brake ....ccoeoeeeeeeeeiecieenccinin s 1 1 1 1
23 3718 335 M1 PAD - brake pedal ..........ccoceuviiiinnennciininnnennn, 1 1 1 1

FRONT AND REAR WHEELS

1 3719 183 M1 WHEEL - rear, 5 bolt for 23 x 8.50 - 12 tire........ 2 2 2 2

1 3719 184 M1 WHEEL - rear, 5 bolt for 23 x 10.50 - 12 tire..... 2 2 2 2

2 3718 184 M1 BOLT - rear whee! . sammsmmvsssssisomans 10 10 10 10
3 3719 182 M1 WHEEL - front (includes bearings).........ccco...... 2 2 2 2
4 3718 781 M1 FITTING - lubrication ........c.ccocevveeeeciveciinininninn 2 2 2 2
5 3719 119 M1 BEARING - wheel.......occcoeeiincnenneeninns 2 2 2 2
6 3719 169 M1 CAP - hub, front wheel (optional) ...........ccccueene. 2 2 2 2
7 3718 240 M1 CAP - plastic, front.......ccccovvninnininniencinenens 2 2 2 2
8 3717714 M1 STEM = VaVG .....cceerereerrinsimees Bissisgsssssssssioains 4 4 4 4
3717 356 M1 COVER - lubrication fitting.........cc.ccoueeeivenrenenne 2 2 2 2

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



62

TRANSMISSION AND FINAL DRIVE

1st Print

~ casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




TRANSMISSION AND FINAL DRIVE 63
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F216 M-F218
3718231 M91  CASE ASSEMBLY - transmission (includes
bearings and seals only).. 1 1 1 1
1 NSS CASE - transmission (order 3718 231 M91) 1 1 1 1
2 3718 186 M1 BEARING - flange .....ccccceoveevvvevecvcnicinnenenns 2 2 2 2
3 3718 230 M1 BEARING - flange .....ccoceveeeivnneivevveneennenns 2 2 2 2
4 3718 229 M1 SEAL - shaft ...coeeieeercceerrcrciciccrenenes 3 3 3 3
5 3718 191 M1 BEARING - sleeve........cccccovvimrrevinninnnnnnes 1 1 1 1
6 3718 194 M1 BEARING - sleeve.......ccccoeeriiiinninnecnennens 1 1 1 1
7 3718 192 M1 SEAL - shift 10d ....cceoveeeeeecereciiiencenreenene i 1 1 1
8 3718 257 M1 BEARING - roller ......cccoceevvivmininniiiinneennn 1 1 1 1
9 3718271 M91  DIFFERENTIAL ASSEMBLY
(includes 3719 177 M1, 3719 178 M91 and
3719 737 M) sconinmessismssassmrsmsnsnpss wees 1 1 1 1
10 3718 182 M1 PLUG - filler and drain 3/8"........ccccccovurrvunnnnenne 3 3 3 3
12 3718 209 M1 SHAFT - axle, shot RH. .o 1 1 1 1
13 3717 939 M1 KEY - Woodruff, brake idler #18, 1/4" x 1-1/8".. 2 2 2 2
14 3718 210 M1 SHAFT -axle, long L.H...cocoviiiiiiiie i 1 1 1 1
15 3718 242 M1 RING - retainer, axle........ccceevvveiiiinienneninninnns 2 2 2 2
16 3718 189 M1 GASKET - transmission COVer.........cceveeieernnenn 1 1 1 1
17 3718 190 M1 COVER - transmission .........ccocceummvieinnveeieennnns 1 1 1 1
18 3718 255 M1 BREATHER - transmission ........ccccocvveeinvennennas 1 1 1 1
19 3717 135 M1 LOCKWASHER - 172" ....ooiciiiiniiieieiecnenne 4 4 4 4
20 3717 937 M1 BOLT - 1/4" x 1/2" N.C. hex locK........cccocvvvernnnes 6 6 6 6
21 3718 188 M1 FORK = Shift....ccoeveereverie e 1 1 1 1
22 3718 357 M1 ROD - gear shift (uses items 41 and 42)........... 1 1 i 1
23 3718 197 M1 RING - 16taining......cceoeevereenienieeiiissineeeissennns 2 2 2 2
24 3718 202 M1 GEAR - cluster input.......ccceovvevicininnenecnnnens 1 1 1 1
25 3719177 M1 GEAR - high 41 t00th ......cccoooviiiiiiicins 1 1 1 1
26 3719 737 M1 GEAR - low 55 t00th....c.cociiniiriciecciiieiieies 1 1 1 1
27 NSS DIFFERENTIAL CASE ....ccoocecveeeviiiiiiiccinnn 1 1 1 1
28 3719 244 M1 BRAKE DRUM.......cveireccicieciiiicnienecines 1 1 1 1
29 NSS GEAR - differential pinion........cccccccovininniinnnns 2 2 2 2
30 NSS GEAR - differential.........ccccccoeiivummnennniinnnciienns 2 2 2 2
31 NSS WASHER - pinion thrust.........cccocvviiinneneien 2 2 2 2
32 NSS PIN = difterantial. oo mismoe oo 1 1 1 1
33 NSS PIN - differential pin I0CK........ccccoovvvvivinnnnnnnnnns 1 1 1 1
34 3719 178 M91 KIT - screw (set of four) .......cccevivininniniininnns 1 1 1 1
36 3718 187 M1 WASHER - differential..........cccoecvviiiiinenienn 2 2 2 2
37 3718 199 M1 WASHER - spacer.........ccoovnrinieinneeninsnnnnie X X X X
38 3718 234 M1 GEAR - brake igler .....qiwsmsaesemivsmmmn 1 1 1 1
39 3718 198 M1 RING - retainer, brake idler ..........cccoceurreennnne 1 1 1 1
40 3717 767 M1 BOLT - 1/2" - 13X 1" h&X.eerirerreriiriiiiiieains 4 4 4 4
41 3717 080 M1 PIN - cotter 1787:x. 1 5 .. . ... ssssmvivssumusssissmnsensss 1 1 1 1
42 3717 162 M1 WASHER - .656" I.D. x 1.312" 1.D.....ccvveenei 1 1 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



64

HYDRAULIC SYSTEM

—— o ———— -
~

PO,

1st Print

e o ——
N
e N

,,-__-_
_IITIITE

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




~casecoltingersoll.com

HYDRAULIC SYSTEM 65
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214 MF216 M-F218

1 3718 373 M1 VALVE = €ONtI0| .. suisssisssssssmsssmsmssmsonsmnavsrmmiass 1 1 i —

2 3718 174 M91  FITTING - 3/4" x 7/8" “O”" 1iNG...cvvveeereneeenes 1 1 1 —

3 3717 180 M1 “O7RING.....cooovererire e 1 1 1 —

4 3719614 M31  FITTING - 90° 6l00W......coeerrerccreenreeeree e 2 2 2 -

5 3717 180 M1 “O7 RING....c..cee e 1 1 1 e

6 3717173 M91  FITTING - 5/8" x 7/87 "O" 1iNg...c.eereemmierireninnen 3 3 3 e

7 3717 180 M1 YO RING :cuesssensmssssmnmmemsmsmsmasssranaes 1 1 1 —

8 3718 180 M1 FITTING /90° @I00W . .:7iissssseessusssmiiass assssussessss 1 1 1 —

9 3718 251 M1 SCREW -5/16" - 18 x 1-1/4" round head.......... 2 2 2 —
10 3718 157 M1 NUT - locK 5/167 oo 1 1 1 —
11 3718 264 M1 TUBE - valve to upper motor port...........cccceee.... 1 1 1 —
12 3718 265 M1 TUBE - valve to lower motor port ...........ccceunee. 1 1 1 —
13 3718 300 M1 TUBE - valve “out” to heat exchanger............... 1 1 1 —_
14 3718286 M91  MOTOR - hydraulic.........ccocceeevrmnrinnieniinnnnens 1 1 1 —
15 3718 259 M1 SEAL - motor to transmission..........c.ecceveveenee 1 1 1 —
16 3718 163 M1 SCREW -1/2"-18 x 1" 12 pt. flange ....cceoeenee 4 4 4 —
17 3718329 M91  PUMP - hydraulic 1/2" shaft .........c.coccvvveniienene 1 1 1 —
18 3718 368 M1 HOSE - pump inletic commmmmssmisain 1 1 1 —
19 3719 243 M1 RESERVOIR =0l s ssminnasssssmmmanerion 1 1 1 —
20 3718 232 M1 CAP = TSBIVOIL wivsiseisissssssssassssssssmsmmssssmsssgssssvins 1 1 1 —
21 3718 290 M1 EXCHANGER - heat.........c.ccccovnivriinesnnernnnenns 1 1 1 —_
22 3718 389 M1 HOSE - formed 90° 6-1/4" X 5".....ccccvvvviverunncnn 1 1 1 —
23 3719 613 M1 CLAMP - hose 1-1/4".....ccccooevrniccnienceiiiane 8 8 8 —
24 3718 166 M1 CLAMP - hose 1-3/8".....cccoveveereneicninininnicniinnns 2 2 2 -
25 3718331 Mt HOSE - pump to valve..........ccoevvvevnreciecennennnns 2 2 2 —
26 3718 176 M91  FITTING - 90° elbow...........corvnerireenrnrinnrinienans 1 1 1 —
27 3718 333 Mt SI* NUT = 178" 5.20. s essicrsssivoimerevmssunssosanseonssunan 4 4 4 —
28 3718 334 M1 “U” Clip - retainer ......c.cccconiiiiiinnnineniieireieeene 4 4 4 —
29 3718 391 M1 FITTING -tee 3/8" tube x 1/2" - 20.......ccceuvvunene 1 1 1 —
30 3718 181 M1 CAP - 3/8" tubB......o0vcroiessmssssismsssmsssisnssismsnss 1 1 1 —
31 3719 246 M1 BRACKET - oll filter.usimmmevmssiumsmmsnesssiss 1 1 1 e
32 3718 371 M1 HEAD - 0il filfeF sviiimmmssmmsmmsmissineissonen 1 1 1 —
33 3717 937 M1 BOLT = 1/4" < 20 X 1127 cmssesssniirinmmsssussgsesionvns 1 1 1 e
34 3718 167 M1 FITTING - 90° 3/8" NPTF x 3/4" hose................ 2 2 2 —
35 3718 370 M1 FILTER - Oll..cecivieseee et 1 1 1 —
36 3718 383 M1 TUBE - filter to tank .......ccccoveeviiiiinieiieeicienens 1 1 1 —
37 3718 390 M1 HOSE - formed 90° 3-1/2" x 3-1/2".......ccoevmeueuas 1 1 1 —
38 3718 201 Mt HOSE - 3/4" X 4™ ..ot 1 1 1 —

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




HYDRAULIC SYSTEM

66

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com



S

HYDRAULIC SYSTEM 67
NO. REQD
REF PART NO. DESCRIPTION M-F 218
1 3718 373 M1 VALVE - CONETOL ...ttt ettt et sr et s vt eveeneas 1
2 3718 174 MO1  FITTING - 3/4" X 7/8" “O” FiNQ ..veevereerieereeeeteereeieree e et eeetteeesee s e ee e s e s senesens e 1
3 3717 180 M1 HO" RING .comssnssssnsdismmssimssm i s b st sssssss st i s ssoiss £33 85 nmner s sasssassonsasesass 1
4 3719614 MO1  FITTING - 90° @IDOW .....c.coviveeieriiiieieietetite ettt e e e ees oo rer e sessena 2
5 3717 180 M1 BOTRING ...ttt st st s s st et sbe st e setenserenes 1
6 3718 173 MO1  FITTING - 5/8" X 7/8" “O” FiNQ 1euveeeverreieseaenrrriereissessesssesesssssassetesnesesesensesesesennas 3
7 3717 180 M1 SOPRING ccrsssmsiscusmssianssais sitingennanresassestshesmosetesnsratn s ssassssntnnssssssssasensssensonsnssns 1
9 3718 251 M1 SCREW - 5/16" - 18 x 1-1/4" round head..........ccceeerueveeeerieriinreciesee e e 2
10 3718 157 M1 NUT 106K B/TB" susssisssisvusstommmmsustsmiomsssimm s e oo e s o e e neens 2
11 3718 264 M1 TUBE - valive to upper Mmotor POM .......cccevueeeeeeeeeeteceeretetertrees e st 1
12 3718 265 M1 TUBE - valve t0 IOWET MO0 POM...........e.eeeeeeeeieeeeeseeseseessecoseeseeeseesesssesssseenees 1
13 3718 300 M1 TUBE - valve “out” to heat @XChanger............ccoeeceeeeveeevveeeeeieeee e 1
14 3718286 MI1  MOTOR - hydrauliC .........ccccevrieriniiriencieiese ettt e et 1
15 3718 259 M1 SEAL - motor 10 transSmiSSiON ........c.vcuerieeiieniieieieneee et 1
16 3718 163 M1 SCREW - 1/27 - 13 x 1" 12 pt. flange ...ccveeeiviieeeeeeeee e 4
17 3718396 MO1  PUMP - hydraulic 3/4" Shaft........cccccceeeiiiiiericieieiececeeee et 1
18 3718 386 M1 HOSE - pUMP INBL ...ttt ettt et s s 1
19 3719 243 M1 BESERVOIR = 0l snimssssmommsmmmnammmns 55t iemeasmnasenasatssess sos ansiasfigerecs 1
20 3718 232 M1 L S LT e o e IRl L 1
21 3718 290 M1 EXCHANGER - Nt ..ottt ettt e 1
22 3718 389 M1 HOSE - fOrmMed 90° .......cooviiriiireie ettt et vt s e sr et b 1
23 3719 613 M1 CLAMP = hOS@ T-1/4" ...ttt ettt s b et 8
24 3718 166 M1 CLAMP = 0S8 1=3/8" .cuuvumisssusmssssvusosssnisssnssmsmosrammsssissiet Bisestetnniesllirnanrasssavonssanss 2
25 3719 738 M1 HOSE - pump t0 r0gUIALON ......cceviiriiisr sttt et s v s 1
26 3718 176 MO1  FITTING - 90° @lDOW .......oovrviieiiietiie sttt er et s 2
27 3718 333 M1 UTINUT - 1747 - 20ttt s vt en e s e et st n s 4
28 3718 334 M1 “U” ClIP = TOLAINET ...ttt s en e 4
29 3718 391 M1 FITTING - tee, 3/8™ tube X 1/2" = 20 ...c.coveeuieeeeeeeeeereteriee et 1
30 3718 181 M1 CAP™3/8" B8 . vescssmmmmmmssmmmssssmimsms S S Pt et i B oo X
31 3719 246 M1 BRAGKET 01l fiteF: ;v mseinmmvmms st s s s 1
32 3718 371 M1 HEAD - 0il fIROT ...ttt s e 1
33 3717 937 M1 BOLT = 1/47 - 20 X 1727 .ottt ettt ee e ea e tesen e e 4
34 3718 167 M1 FITTING - 90° 3/8" NPTF x 3/4" barb Stem.........ccceueurueeieeeeeeeeeeie e 2
35 3718 370 M1 FILTER =0ilsemissesmsesimsmmmmsmvomimmasimssssssmmssims i 2500 ok o nsnensansnaos 1
36 3718 383 M1 TUBE : filter 1o Aank. s i ot oot et s s sy 1
37 3718 390 M1 HOSE -formed 907 ..ottt 1
38 3719 121 M1 HOSE = 3/4" X 4™ ...ttt ettt st eas e 2
39 3718 168 M1 FITTING - 90° 1" hose X 1-1/16" =20 UNF ........cooviviieeecceeeeeeeceeeeee 1
40 3718 410 M1 TUBE - NYAraUNC......cvveeeiiieeetcie ettt sttt s 1
41 3718233 M1 FITTING - hYdrauliC ....cccoovureeiireriree sttt ettt ettt r e 1
42 3718 409 M1 HOSE - regulator valve “by pass” to travel valve ............ccocevevvevineciniciiciennne, 1
43 3718 411 M1 BRACKET - SUPPOM .....uiiitiiiereciireet ettt ess st s b e st s e se s et 1
44 3718 362 M1 CLAMP = fUDE ...ttt ettt seaaes 1
45 3717014 M1 =10 B RECTh LR Ep cT A ————————— 2
46 3717 072 M1 NUT = 5/16"- 18 HaN08 «.usmmersmemmmemssmsmmmmsmmusrmmss ety s e 2
47 3717 156 M1 WASHER = BB v ievviesmssmusmssgamsessismssmmssn s snsssesse srsssiasssnss e g sxssasssnasssasss 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



R o S e g e

68 HYDRAULIC CONTROL VALVE

@%-5
0. 8 P

\/) [
ol (8

TRAVEL SECTION DETENT GROUP

@? %«0 @/
o\’@@

& BS P
" Ty

LIFT SECTION RELIEF GROUP

HOLDING SECTION GROUP

651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




HYDRAULIC CONTROL VALVE 69
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 MF214 M-F216 MF218
1 3718 373 M1 VALVE - control, tWo SpOOL..........ccceeevverrennnn... 1 1 1 1
2 3719 174 M1 CAP - end....ccccovrrrrineececieeeeeereser s 2 2 2 2
3 3719 162 Mt “O"RING - end €ap .......cccovveeeremeeeeern, 1 i 1 1
4 3719 167 M1 SEAL - SPOOL....coeveerrrereeecteee e e, 4 4 4 4
5 3719 173 M1 SPRING - centering...........cccoeeveeeeeeeveresrersrennnn, 2 2 2 2
6 3718776 M1 BALL - steel 5/16" (7.94mm) .........cceovveeeeneenn... 1 1 1 1
7 3719 143 M1 SPRING - relief.........cccccocerreuveieiicsere e, 2 2 2 2
8 3719 133 M1 SCREW - relief adjust..............cccvuveeeereeeerene, 1 1 1 1
9 3719 134 M1 GASKET - relief adjust cap..........coceevvemeeeennn... 1 1 i 1
10 3718 768 M1 CAP - adjust SCIeW ..............ooceveeeeieeeeeeeesenan, 2 2 2 2
11 3719 159 Mt DETENT - SPOOI ..ot 1 1 1 1
12 3719 165 M1 SPACER - detent..............cc.oeeveeeeeeeeeceeeeeene. 1 1 1 1
13 3719 164 M1 SPRING - detent return ............ccooocuemeeveecnennne.. 1 1 1 i
14 3719 163 Mt WASHER - 16tur ........c.ooecmmeevreieceeseceeeenn 2 2 2 2
15 NSS SPRING - relief (order 3719 739 M91 relief kit,
use spring only) .........cceeeeeeverevenne... 1 1 1 1
16 3718 777 Mt BALL - steel 3/16" (4.76mMmM) ........ccovveeccrnnn 2 2 2 2
17 3719 135 Mt COVER - detent......cccoouvveevereeeeeceee e 1 1 1 1
18 3719 166 M1 SCREW -detent..........ccooeeuerereeeiceciveereenne 4 4 4 4
19 3719 136 M1 SPRING - detent..........cccooouvreeeereeeeericeeeereeane. 4 4 4 4
20 3718 773 M1 SCREW - €OV ... 4 4 4 4
21 3718 784 M1 PLUG - PIP@ ..ottt 1 1 1 1
22 3719 142 Mt RETAINER - bali seat........c..ceoevevevevevricienenn. 1 1 1 1
23 3719 157 M1 SCREW - adjust, relief............oeoevivvveeenn. 1 1 1 1
24 3719 156 M1 GASKET - adjust €ap .........cocoveveeecrerviicennee, 1 1 1 1
25 3719 158 M1 CAP - adjust SCreW .........cccceeeeuvecvercrericereennen 1 1 1 1
26 3719 155 M1 SEAT - relief ball..wesmmmmminm it 1 1 1 1
27 3718 154 M1 NUT - 08K, ...t 75 vt 1 1 1 1
28 3719172 M1 WASHER - spring retaining.........ccceeeueevevevevnnen. 2 2 2 2
29 3719 175 M1 DETENT - SPOOI ...ocvevereeeeeercreee e 1 1 1 1
30 3718 778 M1 BALL - steel 1/4" (6.35 MM) .....ccovevererrreererennee 2 2 2 2
31 3719 662 M1 SCREW -detent........ccooveeeeiceececeiecee 2 2 2 2
3719176 M1 KIT - S€al ..cecvevieieeeeceeeeeee et 1 1 1 1
Printed in U.S.A. st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




70 HYDRAULIC DRIVE MOTOR

A~

DRAWBAR AND TOW HITCH

L2 o

1st Print 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



HYDRAULIC DRIVE MOTOR 71
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F214 M-F216 M-F218

3718286 M91  MOTOR - hydraulic..........ccovvieininririiencciiniins 1 1 1 1

1 3718 875 M1 BOLT - 3/8" - 24 X 4-1/4" .....cuovvvnrrvinranranennns 7 7 7 7
2 3719 186 M1 COVER - end............ssssmmvassmmsiimsss 1 1 1 1
3 3719 187 M91 COMMUTATOR AND RING SET ..........cc.... 1 1 1 1
4 3718 188 M1 MANIFOLD s smsmmnssssmsismmmsssiciosonnemnnensans 1 1 1 1
5 3719 189 M91 ROTOR ASSEMBLY ......ooovninimnnrnnnreseneene 1 1 1 1
6 3719 190 M1 PLATE - WA ...c.cvereiecnieneeren et enceinas 1 1 1 1
7 3719 191 M1 LINK -drive......ccceeenecivissssinmsimssssssssinnmenes 1 1 1 1
8 3719 192 M1 BEARING - thrust ......ccccecveicvciiinencnnnnnes 1 1 1 1
9 3719 193 M1 SHAFT - coupling .c.coeevieiininiininninnie e 7 7 7 7
10 3719 194 M1 WASHER - thrust.......ccoioceenniiinenieennene 2 2 2 2
11 3719 195 M1 BEARING - thrust ......cccooniniirnmnreinie s 1 1 1 1
12 3719 196 M1 HOUSING - drive end........cccocevvevvierereneenenns 1 1 1 1
13 3719 197 M1 BEARING - outer.......cccccoeivmriininiciiniinnenneee 1 1 1 1
3719198 MI1  KIT -8€al ...cceeveceriiiiriiiiiicrresnn s 1 1 1 1

14 NSS SEAL - commutator fing .......cceceeveenercerienns 1 1 1 1
15 NSS SEAL = 1ING wevveereeeerenieininiininresnevssnernsee s e 5 5 5 5
16 NSS SEAL - 1INQ oot 1 1 1 i
17 NSS WASHER - backup.....ccccoemiviriniiirinncnnnnns 1 1 1 1
18 NSS SEAL - dirt (not used) .......ccevevevecinieiinerenenes 1 1 1 1

DRAWBAR AND TOW HITCH
1 3718 193 M1 DRAWBAR ......ooveeveteie et 1 1 1 1
2 3717 135 M1 LOCKWASHER - 1/2" ... 2 2 2 2
3 3717 767 M1 BOLT - 12" x 1" N.C. heX..oroeveeiriririrciceninnnas 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com



72

HYDRAULIC PUMP

PUMP MOUNTING COMPONENTS

1st Print

®

@

R
7

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



casecoltingersoll.com

HYDRAULIC PUMP 73
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214 MF216 MF218
1 3718329 M91  PUMP - hydraulic 1/2" shaft ..........cccoevereruenen. 1 1 1 e
2 3719 265 M1 PIN - dowel........ccovvevirreinreeee e 2 2 2 s
3 3719 208 M1 COVER - 18aF ....ccrveeeiecreecninrecesreresensesnsens 1 1 1 e
4 3719 122 M1 GEAR ASSEMBLY - driven.......c.coceeeevuenenen. 1 1 1 —
5 3719 123 Mt “O”" RING - COVEF ..ot 2 2 2 —
6 3719 124 M1 12100 ) (R o101 1o 1 1 1 —_
7 3719 125 M1 COVER = fiont ..osmsmvmmmmmssssissmss 1 1 1 —
8 3719 126 M1 SEAL - shaft ..c.ccooeveeeirencerereeeereceeee 1 1 i —
9 NSS GEAR ASSEMBLY - drive (1/2" shaft)
(use 3718 329 M91) ... 1 1 1 ==
10 3719 127 M1 PLATE WAL .......c.oo.rsosisssssmmissssssisasmsssasss 1 1 1 —
11 3719 128 M1 SHIELD = heat ...uussmsmammsssismnasssssas 1 i 1 —
12 3719 129 Mt GASKET i amamsy 1 1 1 —
13 3719 130 M1 SEAL...eiiciite sttt et e 1 1 1 —
14 3717 016 M1 BOLT ettt eneenane 4 4 4 —
15 3719 209 M1 KEY - 1/8" square x 3/4" long
(1.587 mm x 19.05 mm)......cccevuuennne 4 4 4 —
16 3719 141 M1 WASHER ..........ooeeaeeenersanssnisomismasssssssisziviis 4 4 4 —
PUMP MOUNTING COMPONENTS
1 3718 355 M1 MOUNT - rubber.....cccuvevceeeeree e 1 1 i e
2 3717072 M1 NUT-5/16"- 18 lange 100K ..........ooeveseeeerrereee 1 1 1 —
3 3717 306 M1 SCREW - set 5/16" - 18 x 5/16" socket............. 2 2 2 —_
4 3718 330 Mt ADAPTER - driVe.....c.ccoveeeerrreeecereseeeeee i 1 1 1 ——
4 3718 425 M1 ADAPTER - driVe....cc.ccevrrnercreninreee s — o e 1
5 3718376 M1 PLATE - pump torque arm ...........oceecereeecerrennens 1 1 1 -
5 3718 387 M1 PLATE - pump torque arm ........ccccceeueeueeennnnens — — — 1
6 3717 025 M1 BOLT -3/8"- 16 x 1-1/4" heX ....cccoevveveerveecnennn 2 2 2 —
7 3717 066 M1 NUT - 3/8" - 16 flange lock ........coccreevernncccnans 2 2 2 —
8 3717 015 M1 BOLT -5/16" - 18 X 1" heX.....ocevcuvrmcnicnririrerennes 2 2 2 —
9 3717 133 M1 LOCKWASHER - 5/16" ..o 2 2 2 —
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



74 SPEED CONTROL

e

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com



SPEED CONTROL

75

REF

W NG e WN =

AT GEA. R R aeb G ek wk sk rwek
W o N G & WN - O

PART NO.
3717 782 M91
3719 245 M1
3718 426 M1
3717 338 M1
3718 220 M1
3718 319 M1
3717 940 M1
3718 217 M1
3717 083 M1
3717 097 M1
3718 285 M1
3717 452 M1
3717 132 M1
3718 321 M1
3717 133 M1
3718 347 M1
3718 320 M1
3718 263 M1

Printed in US.A.

DESCRIPTION
KNOB - speed control
BUSHING - lever
LEVER - speed control
SPRING - compression
WASHER - nylon
ROD - control................
NUT - 5/16" N.F. hex zinc plated
JOINT - ball.........cc.....
PIN - cotter 3/32" x 3/4"
PIN - roll 1/8" x 1-3/4"
SPRING - locator
BOLT-1/4"20x 2"
LOCKWASHER - 1-172 4"
CARRIER - locator
LOCKWASHER - 5/16"
LOCATOR - half
ACTUATOR - switch
SPACER - tube

1st Print

M-F 200 Series

casecoltingersoll.com

M-F 212

N = N = = NN N = = ed cd ed h edh ed b b

1

N = N~ = N NN = = ed h b h e h s

NO. REQ'D
M-F 214

M-F216 M-F218
1

N = N = = N NN = =t ed b cdh ch eh b s
N = N = = NN NN = =2 d e ek e s

651 625 M91 (Issue 1) 3/91




76

HYDRAULIC LIFT

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




HYDRAULIC LIFT 77
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F2i14 M-F216 M-F218

1 3718 344 M91  SHAFT ASSEMBLY - ift c.ccocceveeereeeeie e 1 1 1 1
2 3717 188 Mt FITTING = lUBACEHON ousosssmsssssmrammsmassssmsssin 1 1 1 1
3 3717 883 M1 PIN - cylinder to lever, clevis ........cccceveeveveernnne 1 1 1 1
4 3717 080 Mt PIN - cotter 1/8" X 17 ...cccvrieecrrceneceereeeeennes 5 5 5 5
5 3718 214 M1 HOSE - 10Nng ..ottt 1 1 1 i
6 3718 212 M1 BRACKET - mounting, top ......ccceecveeceneereecnuennns 2 2 2 2
7 3718 213 M1 BRACKET - mounting, bottom ........cccevvvvnneenee 2 2 2 2
8 3717 133 M1 LOCKWASHER - 5/16" .......ccoovricrrerrrnnneeenanna 1 1 1 1
9 3718 360 M1 BRACKET - cylinder........ccocoveeerneeeecrceneenne 1 1 1 1
10 3718 428 M1 (B2 S El )| oo [(o] PR — 1 1 1 1
11 3717 780 M1 KNOB - control lever..........c.cccceveeenneenenecneecnnnns 1 1 1 1
12 3718 262 M1 BUSHING - lift l@Ver.....c.ccccoeeeverceceeeencrenccnnnas 1 1 1 1
13 3717 083 Mt PIN - cotter 3/32" x 3/4".......ccoconrcirvcmnireininenees 1 1 1 1
14 3717 160 M1 WASHER = 1/2" iiusammsssmmmsssssmvssssmss 1 1 1 1
15 3718 220 M1 WASHER - nylon......coceceieveecnecenecnciien 1 1 1 1
16 3718 322 M1 SPRING - control [ever........c.ccecevveeeriencnanns 1 1 1 1
17 3717 156 M1 WASHER - 5/16" ...t e 1 1 1 1
18 3718 319 M1 ROD - CONMIOL.....ceeeeeereeeecece e 1 1 1 1
19 3717 940 Mt NUT - 5/16" N.F. heX . 1 1 1 1
20 3718 217 M1 BALLJOINT ............co.onnsisshiniuemssisessessisasssnsiss 1 1 1 1
21 3717 026 M1 BOLT -3/8"x 1-1/2" N.C. heX ....c.ccceccveveicrnnnene 8 8 8 8
22, 3717 077 Mt NUT - lock 3/8" N.C. heX ....ccccuevemececnrcenernenens 8 8 8 8
23 3717 025 Mt BOLT -3/8"- 16 X 1-1/4" ....ociiiiciicnicnenns 4 4 4 4
25 3718 241 M1 PIN - cylinder base .........ccocvuririiincnnnnennncas 1 1 1 1
26 3718 169 M1 FITTING - hydraulic 45° elbow ............cceceeuenne 1 1 1 1
27 3718 172 M91  FITTING - valve (includes 3718 170 M1) .......... 2 2 2 2
28 3718 323 Mt HOSE - ShOM .....cveeieeee st 1 1 1 1
29 3719160 M91  CYLINDER - lift....cccoeemeeminicicnccccrce e 1 1 1 1
3719 740 M91 KIT-88al .o 1 1 1 1

30 3717 356 Mt COVER - lubrication fitting..........c.cccceovmmeivennnnes 1 1 1 1

Printed in U.S.A.

ist Print

M-F 200 Series

~ casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




78

STARTER

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



I S T e LA e e A e e A e

}

|

casecoltingersoll.com

STARTER 79
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 MF214

1 3718878 M91  STARTER - includes items 7 thru 13....ccceeiemriecnciiiciniinee. 1 1
2 3718 891 M1 BRAGCE = 1l...cuceeerineceiiieiieieeereesvessesessssssecssssnessesessssssssssssessnssssssssnnsssases 1 1
3 3719 307 M1 SCREW - washer head 1/4" - 20 X 3/8".......ccceverivieenencncsnincnnens 1 1
5 3717 024 M1 SCREW = 3/8" - 18 X 1™ .cvecvereeeneererseeeseestssiesissessssasssssssenssssnnes 2 2
6 3718 944 M1 BRACKET - MOUNLING ...cceeereermriiirmsmresnrmsssssrsssstsee st ssassnsnssens 1 1
7 3718 877 M1 BOLT - thru 174" - 20 X 5-1/16" c.encecirercecernees e 2 2
8 3718 882 M1 CAP - commutator end assembly .........ccccoveveeiieininenniiienns 1 1
9 3719 098 M91 KIT = DFUSKR ettt st e ranse e re et e s e s e s b e sasssean s e s shssn s 1 1
10 3718 893 M1 ARMATURE..........coouiriererirsnsnsissssesesesssssesssesssessasssssesnssssonsassasss sassesassesiss 1 1
11 3718 881 M1 CAP - drVE ©NJ.....c.oiceiiieeieierereiereeerereee et sanssassnsssesesaes 1 1
12 3718963 M91  KIT -drive .....cccccveeenvenennnne  eeeseussonssussnsnensnnn dES A RSSO g e 1 1
13 3718 964 M91 KIT - driVe PaMS ...cccocveiiririecreenestsnss s sresenens 1 1
3718 037 M1 COVER - starter terminal.........cccceveeeeeenmecenmiimnsrsnneneess e 1 1

Printed in US.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



80

ELECTRIC START

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



ELECTRIC START 81
NO. REQD
REF PART NO. DESCRIPTION M-F216 M-F 218

1 3719035 M91  STARTER ASSEMBLY (includes items 5 thru 22)........ccceeveeeveevereninrenes 1 1
2 3719 274 Mt WASHER - 100K 1/47 ....ooeeereeeteeeeere et etetnaererersaseeresesseessessesessasasenes 2 2
3 3719 281 M1 WASHER - Plain 174" ..ottt re s seee e enen 2 2
4 3718 834 M1 SCREW, hex socket hd. ... e s 2 2
5 3719 021 M91 CAP = ANV ONd...c:suuuesimissmisssvmsavsniississsisossssvsasssiesssivsss s ssmas srsassansis 1 1
6 3719 039 M1 NUT - StaMON ....ceeeeeeieeeeecceteee ettt e erae s s e e sreransnesaessesessnnnanees 2 2
7 3719 027 M1 LEVER = dliVe ...t ceecccrecceeesese et e ssessasncsstsssensnases sanessnonssos 1 1
8 3718084 MO1  SOLENOID ...ttt ceenerne e saesesaes s s sassssesssasas sessnenssnssnsnnns 1 1
9 3719 038 M1 NUT = StAROF ucovimmommrmmmmmsissm famssmmmmimiss i s 1 1
10 3719 036 M1 [ 2 o U U O e 1 1
11 3719 091 M1 WASHER - SPHING ...cueeveeeieerceerertriseeseseesnestenesseseesresneeessmsassmenressesssssasens 1 1
12 3719 092 M1 WASHER = thTUSE ... et eee et cve et ee s e e saeansenenne 1 1
13 3719 037 M1 NUT =:S10D PINION cixsssarosemsmssmmnssssssamsmsss weessrisbestssssass oo pmssssasssssasssss 2 2
14 3719 053 Mt RING - SN@P ..o eeeseneesereeessstessessesensens Ml o s Wl 1 1
15 3719 071 M1 DRIVE PINION.......coveeeeeeeeietieee et seeeeees e sse et e s sme e ssensconssanns 1 1
16 3719 060 M1 ARMATURE ......c.vetevieeeeterteceseeseeseersessssvesseses st s seneseanssse saeeseencesesssss i 1
17 3719004 MO1T  FRAME ...t esease e s e seeseeseesessssnest susssns s sas s nssnnens 1 1
18 3719068 MO1  KIT = Brush iisaisssesmisosssnsimsssinmsssssnssmssssasissnmsimisiton spsssasasnnsss 1 1
19 3719 078 M1 HOLDER = BIUSH.......cceeeeeeieeeeeeccieeeeecessesaeeeseen et seessssssssessnesnssansaes 1 1
20 3719 059 M1 INSULATOR = STAMEN........ccoeereeererenreeseeseeeresessnesesstesesasessesseessessesssssnss 1 1
21 3719075 M91  CAP - commutator @nd ..........ccvveeeerieecernerensenese s sssesessessessaessens 1 1
22 3719 066 M1 BOLT = ROFU.......coouernesenenasmsnsnssnssods5s530s 5amss s s am A SR SRS R A S 2 2
3718 858 M1 TAG - caution (not illustrated)..........cccceveevniiiennneeininee e 1 1

Printed in U.S.A.

1st Print

casecoltingersoll.com

M-F 200 Series

651 625 M91 (Issue 1) 3/91



ELECTRICAL SYSTEM

82

651 625 M91 (Issue 1) 3/91

1st Print

~ casecoltingersoll.com




casecoltingersoll.com

ELECTRICAL SYSTEM 83
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 MF214 MF216 MF218

3718359 MO1  HARNESS - Wire ......cccecveieennininsinccnsnnnnecnecnes 1 1 — =

1 3718 235 M1 CONNECTOR - seat harness, male............. 1 1 - =
2 3718 663 M1 CONNECTOR - ignition switch..........ccccevee.. 1 1 — =
3 3717 649 M1 CONNECTOR - solenoid.........cccceveveniinnnene 1 1 — —
4 3719 201 M9o1 KIT - fuse holder ........ccoccomninuniinnnrenninncenns 1 1 — —
5 3717 915 M1 FUSE - 30 8amMp....ccveeeerccrcsinncnnsneennnnnens 1 1 —_ —
6 3719 207 M9t KIT - diode, 6 amp, 15 VOlt ...c..cveerrieniencnee 1 1 e —
Z 3719 180 M1 BULB - indicator light (not included with harness) 3 3 — —
8 3719 181 M1 SOCKET - BUIDsssssavmsssissssessessspssnsesennsaares 3 3 — —
9 3719 202 M1 CONNECTOR - PTO male......ccccvveeeenennne 1 1 — -
10 3717 920 M1 CONNECTOR - SWItCh .....oorerevoreseesceneseccnans 3 3 — —
11 3719 150 M1 CONNECTOR - S@NSOF ....ccccvsuireirmrirensnnienes 1 1 — —
12 3719 203 M1 CONNECTOR - engine ......ccoceeuveeerurnenennnns i 1 — —
13 3719 204 M1 CONNECTOR - 3 terminal .......ccooeeeeeeeeerenene 1 1 — ==
14 3719 205 M1 CONNECTOR - PTO switch, 2 terminal....... 1 1 — —
15 3718 086 M1 CABLE - battery positive to solenoid................. i 1 — —
16 3718 326 M1 CABLE - battery negative to ground.................. i 1 — e
17 3718 087 M1 CABLE - solenoid to starter ..........ccceoveeneieee 1 1 — e
18 3718 327 M91 HARNESS - seat switch (includes items 10 & 19) 1 1 — —
19 3719 147 M1 CONNECTOR - seat harness, female ......... 1 1 — —_
20 3717 370 M1 CONNECTOR - headlights..........ccoevnumenravinns 1 1 — —
21 3718 088 M1 SOLENOID - start, 12 VOlt......cccoerverermernieernnnene 1 1 — —
22 3718 308 M1 SENSOR - voltage (includes connector)........... 1 1 —_ =
23 3717366 M91  HEADLIGHT - 12 VOl ..oooveiiie 2 2 — —
24 3717 822 M1 SWITCH - headlight......ccccccniviinnininniniincanne 1 1 — —
26 3718 325 M1 SWITCH - PTO.....oe ettt 1 1 — —_
27 3717 984 M1 BATTERY - 12 volt, 32 amps, 230 CCA ........... 1 1 — =)
28 3717918 M91  SWITCH - ignition (includes key and hardware) 1 1 — —
3718 066 M1 KEY = IGNRION: suusiissssissmsesssusniasarsnssarsiesnsene 1 1 — o

29 3718 406 M1 HOURMETER ..ottt 1 1 — =
30 3717 919 M1 SWITCH - inter-loCK.......ecceeeveermrieinsininninnecreneens 3 3 — —
31 3718361 M1  CLUTCH - PTO ..coveiiiireenecieisceneenae 1 1 — —
32 3718818 M31  STATOR - charging......c.ccceveeeevenirnsicscnnenncincnnns b 1 —_ —
3719 204 M1 CONNECTOR - stator, three contact, stacked.. 1 1 — —
3718861 M91  RECTIFIER - voltage, 12 VOIS ......cccvevecerencnes 1 1 — ==
3718 814 M1 CONNECTOR - rectifier, three contact, straight 1 1 — —_
34 3719 634 M1 MODULE - ignition.......ccceovuirnieieecieeinennenes 1 1 — —
35 3719 633 M1 SPARK PLUG - includes gasket ........ccccueuenne 1 1 — —
36 3718 878 M91  STARTER - 12 VOlt....cocmiiirriirrinesccnecnes i 1 1 1
37 3719 604 M1 WIRE - head fightS......cccoeinniininininieiennasiveneene 1 1 1 1

Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



ELECTRICAL SYSTEM

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com




R e e S

ELECTRICAL SYSTEM

85

REF

© 0 N U A WN =

N NN NN N N = b —d b md edwd b
m\JmAmB-tocooom-th-ao

30

31

SRR

38
39

ER/E28

PART NO.
3718 430 M91
3719 148 M1
3718 663 M1
3717 649 M1
3719 201 M9t
3717 915 M1
3719 207 M91
3719 180 Mt
3719 181 M1
3719 202 M1
3717 920 M1
3719 150 M1
3719 203 M1
3719 204 M1
3719 205 M1
3718 326 M1
3718 327 M91
3719 147 M1
3717 370 M1
3717 648 M1
3718 308 M1
3717 366 M91
3717 822 Mt
3718 325 M1

13717 984 M1

3717 918 M91
3718 006 M1
3718 406 M1
3717 919 M1
3718 361 M91
3718 361 M91
3718 818 M91
3718 861 M91

3719 096 M1
3719 632 M1
3719 035 M91
3719 303 M1
3719 076 M1
3719 267 M1
3718 814 M1
3719 057 M1
3718 880 M1
3719 604 M1
3718 860 M1

3719 095 M1

Printed in U.S.A.

DESCRIPTION

HARNESS - Wire .....c.ccoveeeverreerrninenseceneneensenens
CONNECTOR - seat harness, male.............
CONNECTOR - ignition switch.....................
CONNECTOR - solenoid........c..cocceureeenencene
KIT - fuse holder........cccooeeeeervererceeereennenes

[ UL ST - 1| o DAMU—_——————————
KIT - diode, 6 amp, 15 VOlt .....ccevvreerrcecernnene
BULB - indicator light (not included with harness)
SOCKET - bulb.....coveveerererieecenneennecererrennes
CONNECTOR - PTO male.....ccccoceeuereeccrenecn
CONNECTOR - switch .....cccooeerreenueccccncencnnnes
CONNECTOR - s8nSsor .......ccccecevrnvinnnnnncnnes
CONNECTOR - 6ngine .....c.ccccoevvererinninenn
CONNECTOR - 3 terminal ........ccccocevernenneee
CONNECTOR - PTO switch, 2 terminal.......

CABLE - battery negative to ground..................

HARNESS - seat switch (includes items 10 & 19)
CONNECTOR - seat harness, female .........

CONNECTOR - headlights........cccocoernveeennrcnnnes

SOLENOID - start, 12 VOlt.......ccoovvuvcemrecnnnnnnes

SENSOR - voltage (includes connector)............

HEADLIGHT - 12 VOl ..cveeceeiccrrcciriicncnecieene

SWITCH - headlight.........ccccoeeerirncnccncnncncnnee

SWITCH - PTO . cvvnsmsssssssssmnsaibssussissssssussssasessen

BATTERY - 12 volt, 32 amps, 230 CCA ...........

SWITCH - ignition (includes key & hardware)...
KEY - ignition .....c.coceveermecsismsisninsnsnsensensennas

HOURMETER .:svcemsssmsimsssmmsmasssssaesvesaresese

SWITCH - inter-locK.......coceeeveevvniiinemnnernieeens
KEY - ignition .....cccceeeeeeeeiiiinicineeneiennenens

CLUTCH = PTO ... ereciinncncsiiens

STATOR - charging......c.cccoccuimnccncnnsnesecsensennens

RECTIFIER - voltage, 12 volts

(includes 3719 267 M1)...............
MODULE - ignition.........cceenumercreenenenneiennnsnncns
SPARK PLUG - includes gasket ...........cco..e.
STARTER -12 VOl ..uoscvscssusssissmsesissssismonsasssngs
SCREW - H.C. 10-24 X 3/4" ....covvvurviinnrinnnenns

CONNECTOR -rect. -reg. 1...ccovvvmnieiniinneens
CONNECTOR, female ........ccoccecenievereniennsnnccae
CONNECTOR, mMale ....ccccccourrmmimnerrenennninnncnenns
WIRE HEADLIGHT ..ottt

LEAD - black, rect. - reg. (5" - 14 gauge -
uninsulated push on tab terminals)

(not illustrated) .........ccccomeveveinnninnccnennes

LEAD - white, module to connector (12-1/2" -
18 gauge - insulated push on tab -

uninsulated push on tab terminals) (not illustrated)

1st Print M-F 200 Series

casecoltingersoll.com

'NO. REQD

M-F216 HM-F218

_L_-L_Aw—hm.—l—l_&_‘m_&_&_A_A_A—A_L_A—L_Am—bmw—éd_t_t_l_h_h

ot h et b [\) b N e b el b

1

651625

_A_A.Aw_;m_a_a_n_sm_.\_L_A_A.A_L_A_A_A.Am_Aww.a_A_A_A_A_L_A

F S = T A T N e I

9

M91 (Issue 1) 3/81

|



651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com



ELECTRICAL SYSTEM HARDWARE 87
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F 214 M-F216 M-F 218
1 3719 284 M1 WASHER = #10.:..coimvimsnmsinsssssssssssssins 2 2 2 2
2 3719 270 M1 SCREW -sems #10-24 X 7/8".....cccecvecvevnnnne 2 2 e -
2 3718 828 M1 SCREW ..ottt e s — — 2 2
3 3719 304 M1 SCREW - #8 - 32 x 3/8" washer head................ 1 1 1 1
4 3719 312 M1 CLIP - WITQ:. :vcsccivmssamsmisiomrissniniits s ostoionngsoness 1 1 1 1
5 3719 303 M1 SCREW - #10-24 X 3/4".....uccceeeeeecineiecnenne 4 4 4 3
6 3718 775 M1 CLIP - hi-tension lead .........ccoccveececiiiieinnnnennnns 1 1 1 1
7 3718 814 M1 CONNECTOR - female, 3 contact straight........ 1 1 1 1
8 3717 121 M1 SCREW -#4 - 40 X 7/8".....coveevreveeceenrreneniievenenes 2 2 2 2
9 3717 052 M1 NUT -#4-40....ieccriicrerceneeecccnnnie e ens 2 2 2 2
10 3717 130 M1 LOCKWASHER - #4.........oouveereeeiecnccniicnnne 2 2 2 2
11 3717 457 M1 TIE - DYION ..vveerreeescensnsii ciszisisissuss sresssusssnsssnsss X X X X
12 3719 267 M1 SCREW - 1/4" - 20 X 5/8" ....uccvureeercrceeinesecneens 2 2 2 2
13 3717 937 M1 BOLT - 1/4" - 20 x 1/2" flange locK ......cc.ccceeene 1 1 1 1
14 3717 132 M1 LOCKWASHER - 1/4" ... 2 2 2 2
15 3717 000 M1 BOLT - carriage 1/4" - 20 X 5/8" ......cccceveeerrnnnes 2 2 2 2
16 3717 076 M1 NUT - 1/4" - 20 flange 10K ...c..oceceieininininnnnnnn. 2 2 2 2
17 3718 309 M1 CAP - PTO SWItCh....ecceeeeeeieeeccecnic e 1 1 i 1
18 3718 310 M1 NUT - knurled 172" = 27 ... eeeceeceeeree et 1 1 1 1
19 3718 375 M1 RETAINER - battery ..........ccccovvinninineiiecscrnenn. 1 1 1 1
20 3717 491 M1 COVER = t16rminal.....ccisivsessissinnsmssieisnssansnssyassioos 1 1 1 1
21 3718 061 M1 NUT - switch 5/87 - 32....ccccivevrerrrccncicseneeneens 1 1 1 1
22 3718 062 M1 CAP « TUL.......oeoren e ovenrmvesnssronsiiiasssmsssssssmionsisie i 1 1 1
23 3717 441 M1 CLIP - WitQ:..... sy 3 3 3 3
24 3717 003 M1 BOLT - 5/16" - 18 X 3/4" carriage ........ccocvvveneene 2 2 2 2
25 3717 049 M1 NUT = 5/16" - 18..ciiceeeeceeieeceeeeeecsrcienrene e 2 2 2 2
26 3718 066 M1 KEY = ignItioN .....ccoveererniiiiitiireinmiessssnnssansses 1 1 1 1
28 3718 767 M1 NUT - #8 86 cvommnsnmmmmsissmnsimmsnied oy 2 2 2 2
29 3718 766 M1 N B0 s e H R e e et T s 4 4 4 4
30 3719 318 M1 LOCK WASHER - #10....ccoiiee e 2 2 2 2
32 3717 048 M1 NUT = 174" = 20....ceeeeereeerreerseesassessneeseeeseeseesne 2 2 2 2
3718 356 M1 CLIP - “J” (not illustrated) .........cccerrinnicvennennnne. — e 2 2
34 3719 049 M1 BRACKET - mModule.....ccccrivmmmmsnsssesssisnssnesnoeseas — — 1 1
35 3718 829 M1 SCREW - hex Wash........ccoceevvmeviieniinnncieiniennns o — 2 2
HEADLIGHT ASSEMBLY AND REAR REFLECTOR
1 3718 769 M1 RETAINER - head light......c.ccoovuiivnninicinnennn 4 4 4 4
2 3717 128 M1 SCREW -No. 8- 18 X 1/2"...coiieeeerieiininniiniens 4 4 4 4
3717 366 M91 HEADLIGHT ASSEMBLY .....cccccovvviiiiinnnnne 2 2 2 2
3 NSS RECEPTACLE - headlight (order 3717 366 M1) 1 1 1 1
4 3717 763 M1 BULB - headlight .....cccoceveeeniiicciveeceinn 1 1 1 1
5 3717 365 M1 GASKET - headlight .....c.cevvveceveeciniiiiiinnens 2 2 2 2
6 3717 453 M1 LENS - headlight ...cusesisesmssimssmssasasnssmsves 1 1 1 1
7 3717 971 M1 REFLECTOR - red, rear fender........cccoeeveeeeeenn. 2 2 2 2

Printed in US.A.

1st Print

M-F 200 Series

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91



88

DECALS

PR =

®
/
MASSEY-FERGUSON 212 GTX

@
MASSEY-FERGUSON 214 GTX

MASSEY-FERGUSON 216 GTX

®

MASSEY-FERGUSON 218 GTX

1st Print

~casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




Py

casecoltingersoll.com

DECALS 89
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 WMF2i14 MF216 MF218
1 3718 442 M1 MEDALLION - GRILLE.........coreeeceecercenen. 1 1 1 1
2 3718 398 M1 DECAL - fuel tank gauge..........cccceveveeurencncnceee. 1 1 1 1
3 3718 183 M1 DECAL - hydraulic reservoir .............cceueueneee.... 1 1 1 1
4 3718 399 M1 DECAL - shift range........ccceeeeeevecerevevereecreninnnens 1 1 1 1
5 3718 400 M1 DECAL - brake .........ccevvuveeeeeeeeerer s 1 1 1 i
6 3718 431 M1 DECAL - hood L.H....ccccorvmvernrereererceereennee 1 — — —
6 3718 432 M1 DECAL - hood R.H. ....ccooveerrrieeiercrectecece e 1 — e —
7 3719 251 M1 DECAL - hood L.H....ccccovciiirnirreeiee e — 1 e —
7 3719 252 M1 DECAL - hood R.H. .....oeverreerceeeereeceeeeee o 1 — —
8 3718 433 M1 DECAL = hood L:H...ccusiimssimsmissmivsisiosninsan — — 1 —
8 3718 434 M1 DEGAL:=hood R.H. ..cioxommisiininmdmmmmmsn — —_ i —
9 3718 435 M1 DECAL - hood L.H......cocooiieierrecrceer e o — —_ 1
9 3719 253 M1 DECAL - hood RH. .....cccoceeeiereeeceen e — o —_— 1
10 3718 115 M1 DECAL - seat back.........cceccvcvveeenervenereneennene 1 1 1 1
11 3717 256 M1 DECAL ="Calition...ovmsmsnmsmmmsmananms 1 1 1 1
12 3718 278 M1 LENS - display.......ccccovveueveerrrreecercere e 1 1 1 1
13 3718 151 M1 DECAL - steering wheael.........ccocevvverreeerecnnnnne 1 1 1 1
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



90

PTO HOSES AND MOUNTING BRACKET

@, @8

VALVE

1st Print

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91

—~



PTO HOSES AND MOUNTING BRACKET 91

casecoltingersoll.com

NO. REQ'D
REF PART NO. DESCRIPTION M-F212 M-F214 M-F216 M-F218

1 3719210 M1 BRACKET - valve mounting .........coceeeerererseneenes 1 1 1 1

2 3717 182 M91  FITTING - workport, 90° elbow 7/8" - 14 x 1/2"
NPSM swivel .......cccccoerviiciinnninennas 2 2 2 2

3 3719 614 M91 FITTING - inlet port, 7/8" - 14 x 7/8" - 14 flare,
90° adjustable elbow...........coceec. i 1 1 1
4 3718 173 M91  FITTING - outlet port 5/8" x 7/8" - 14 flare, straight 1 1 1 1
5 3718 353 M1 HANDLE - valVe ...t e 1 1 1 1
6 3717 543 M1 GRIP - handle. ...z 1 1 1 1
7 3719 639 M1 HOSE - pump to PTO 65" .......ccooneceeneccinnees 1 1 1 1
8 3719 212 M1 HOSE - PTO to travel valve 32" .......ccccccueueenee 1 1 1 1
9 3719 213 M1 BRACKET - handle guide.........ccccovrreerererencacn. 1 1 1 1
10 3717 000 M1 BOLT - 1/4™ - 20 x 5/8" carriage .......ccceeeeeeevennnns 2 2 2 2
11 3717 076 M1 NUT - 174" - 20 flange locK .......ceccevrcvrueennennne. 2 2 2 2
12 3719 232 M1 CLAMP - tUD@.....oceeeeree et 1 1 1 1
13 3717 015 M1 BOLT -5/16" - 18 X 17 ..ot 3 3 3 3
14 3717 156 M1 WASHER = 5/18" i cucussismmsssesismnssmsssnnsooresrenes 3 3 3 3
15 3717 133 M1 LOCKWASHER - 5/16" ....ocverrrrireecrceerecnenens 2 2 2 2
16 3717 072 M1 NUT -5/16" - 18 flange lock .......ccccevrrrerecnennne. 1 1 1 1
17 3719 215 M1 PIN - clevis 3/8" X 1-1/2"....cccnvicieecrcecines 1 1 1 1
18 3717 709 M1 RING - retaining......ccccccovenmereeveriecnenenensnsnsnenns 1 1 1 1
19 3718 451 M1 PIN - clevis 3/16" X 17 e 1 1 1 1
20 3717 343 M1 PIN - SAfelY ..oeerecee et e 1 1 1 1
21 3719 171 Mt SPACER - 3/8" 1.D. x 5/8" ong........ccceemeeuenenn. 2 2 2 2
22 3717 018 M1 BOLT - 5/18" - 18 X 1-1/2" ...cvririiinririrnenens 2 2 2 2
23 3719 214 M1 CLAMP - tUD .....ocvevereeeecnencerrecnecce st 1 1 1 1
3717 457 M1 TIE - AYION oo 1 1 1 1
24 3718 180 M1 FITTING - 90° swivel elbow 7/8" - 14................. 1 1 1 1
25 3719 741 M1 FITTING - 90° elbow 7/8" - 14.........ccovvemrnrrnnnn 1 1 1 1
26 3718 050 M1 BRACKET - handle Stop........cccocevveineirnnnnenenn 1 1 1 1
27 3717 033 M1 BOLT - 1/47 =20 X 3/4" ..ot 1 1 1 1

VALVE
1 3718 272 M91  VALVE - hydraulic .........ccoevviimeniiiiniiencnns 1 1 1 1
2 3717 602 M1 WIPER - SPOO| ....cceirevereccnciirieeereneas 1 1 1. 1
3 3717 603 M1 RING - QUad ....c.oeeveeececciriccciiceereeins 2 2 2 2
4 3717 609 M1 SPACER = €nd Cap:icsssassismsssesssissonrsansases 1 1 1 1
5 3717 159 M1 WASHER ..ot 2 2 2 2
6 3717 611 M1 SPRING - centering.......cccoeeeveeciiniisiesnnenns 1 1 1 1
7 3717 612 M1 BOLT =8hOUIdBT ... uiuisirassssrivmcssimnmmmaniensanars i 1 1 1
8 3717 613 M1 BONNET - end CaP....coeveereerericiiscciine e 1 1 1 1
9 3717 117 M1 SCREW - 1/4" - 20 x 3/4" socket head......... 4 4 4 4
11 3717 614 M1 RETAINER - seal......ccoceeernriiceicnnncncnenens 1 1 1 1
12 3717 604 M1 POPPET - télief ..o 1 1 1 1
13 3717 605 M1 SPRING - relief......cccoveevieeeceiiciirieieeeces 1 1 1 1
14 3717 606 M1 WASHER - aluminum, seal .......cccoceennenennee 1 1 1 1
15 3717 607 M1 SCREW - adjustment, relief .........cccoeieinne 1 1 1 1
16 3717 608 M1 NUT - cap, relief ......ccooveeiiininceiennnns 1 1 1 1
17 3718 762 M1 BOLT - 147x 1-1/2" .. omssaenmmsisensorsissimomassvins 3 3 3 3
18 3717 048 M1 NUT = /47 et 3 3 3 3
19 3717 132 M1 LOCKWASHER - 1/4" ... e 3 3 3 3
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91



SLEEVE HITCH

92

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com



SLEEVE HITCH

casecoltingersoll.com

93
‘NO. REQD
REF PART NO. DESCRIPTION M-F212 MF214 M-F216 M-F218
1 3719 146 M1 HITCH FRAME ASSEMBLY ............ccoeverennen.e. 1 1 1 1
2 3719 149 M1 ABM =it ..o 1 1 1 1
3 3717 162 M1 WASHER - plain 21/32".......cccocveveveerecenecreenenens 2 2 2 2
4 3717 345 M1 PIN - retaining.........ccoveerrerreeeeeresenreerenercereenenens 2 2 2 2
5 3719 120 M1 BRACKET - hitch mounting R.H. (shown)......... 1 1 1 1
6 3717 034 M1 BOLT - 122" x 1-1/2" N.C. hex, zinc................... 1 1 1 1
7 3717 135 M1 LOCKWASHER - 1727 ZinC.....cccecveeeeeerrreecnennnees 6 6 6 6
8 3717 513 M1 PLATE - lift loveler........c.ccovveeeeeeeecernereeenes 1 1 1 1
9 3717 371 M1 PIN - drawbar .........ccoorurvervenenncrnerereeeeeenens 1 1 1 1
10 3717 051 M1 NUT - 1/2° N.C. hex, ZinC .....cceeeeeeercerereececnne, 4 4 4 4
11 3717 163 M1 WASHER - plain 3/4" ZinC ......cccceeeevrvcrcerrrnenens 2 2 2 2
12 3717 079 M1 PIN - cotter 3/16" x 1-3/4"......ccovevverceererercnerenn 2 2 2 2
13 3718 761 M1 BOLT - 1/2" x 2" N.C. hex, zinc ........cccecvrvrrrnenee. 2 2 2 2
14 3717 036 M1 BOLT - 172" X 1-1/4" h@X..eovveeererrereerereeeennen 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (issue 1) 3/91



94

E Pl
”~
7~
P
i P
@ , o LEFT REAR VIEW

THREE POINT HITCH CYLINDER

LEFT REAR VIEW

1st Print 651 625 M91 (Issue 1) 3/91

~ casecoltingersoll.com




~_casecoltingersoll.com

THREE POINT HITCH %
NO. REQ'D
REF PART NO. DESCRIPTION M-F 212 M-F214 WM-F216 MF218
1 3719216 M1 PLATE ~ MItCN s vsremsmsmsmssmsmessmsmsnmmressmsssssromssses 1 1 1 1
2 3719 217 M1 SWIVEL - lift ink...c.coceceeeeceeiceecrenreieece 2 2 2 2
3 3719218 M1 PIN - spiral 3/16" X 1-1/27 ....ecveicriiccereenns 4 4 4 4
4 3718 782 M1 FITTING - Qrease ......cccooceveveveevreeeernrreneecaneenes 2 2 2 2
5 3719 241 M1 ][ G o [[T1-] (1o [ RR——— T 2 2 2 2
6 3719 242 M1 ROD - adjusting .......cccoeeerervereinreenseeseneeceenneeane 1 1 1 1
7 3719 219 M1 BOLT -5/8" - 11 X 5" et 1 1 1 1
8 3719 220 M1 SPACER =BG  vssscmmunssmesmesimmmsmmmvsmvsosss 1 1 1 1
9 3718 764 M1 NUT =8/87 = 11 cumsmimsssmmiussommmmmsvas 1 i 1 1
10 3719 221 M1 ABM =it s it cnmsmmmsmsmes s rsnsss prnsnss 2 2 2 2
11 3719 222 M1 ARM - stabilizer ..........cccoeveeiineiieiineeececeee 1 1 1 1
12 3719 223 M1 BRACKET - angle......ccccoocoeevmnnncennreenceecnee 1 1 1 1
13 3719 224 M1 SUPPORT - angle ........cccovueviviencninccrsiennnnnnes 1 1 1 1
14 3719 228 M1 TUBE = Upper link.uummsmssnmmissioindi 1 1 1 i
15 3719 239 M1 BALLJOINT - R.H. thread........ccceovrvnrnnerncnnnne 1 1 1 1
16 3719 240 M1 BALLJOINT - L.H. thread ........ccceeceevevvuennncnnns 1 1 1 1
17 3717 039 M1 BOLT - 1/2" - 13X 3-1/2" .. 1 1 1 1
18 3717 036 M1 BOLT - 172" - 13X 1-1/4" ..o 2 2 2 2
19 3717 011 M1 BOLT - 172" - 13 x 1" carriage ........cceceevevernnn 2 2 2 2
20 3717 135 M1 LOCKWASHER - 1/27 ... 3 3 3 3
21 3717 074 M1 NUT - 1727 - 13 flange 10CK ....ceevevervenenecnenniinene 2 2 2 2
22 3719 229 M1 PIN ASSEMBLY - Klick....c.oociieienccecnerceeecenee 1 1 1 1
23 3718 204 M1 PIN - clevis 5/8" X 2-1/2".....cccoveveeneeecerrreecnne 6 6 6 6
24 3717 712 M1 PIN:KICK o sesssmmmmsmmmmsmuspmssros s 6 6 6 6
25 3717 098 M1 PIN - spiral 3/16" X 1-1/4" ....ccuevvririeceercenennenn. 1 1 1 1
26 3718 770 M1 PIN - cotter 174" x 1-1/4".....ccoveiiineeircanee 2 2 2 2
27 3717 162 M1 WASHER - 5/8" ...t 2 2 2 2
28 3717 372 M1 SPACER - Klick Pin.....c.veoieneereeneneenecceeceeeene 2 2 2 2
THREE POINT HITCH CYLINDER
1 3718 780 M1 FITTING - tee 1/2" - 20 swivel female x
C /27 -20 Male .o 2 2 2 2
2 3719 161 M1 PIN - cylinder rod 1/27 X 2-1/8"....ccccvvvvvrevvernnnne 1 1 1 i
3 3719 230 M1 PIN - cylinder foot 172" x 4-5/8" .......ccovveceercunne 1 1 1 1
4 3717 080 M1 PIN - cotter 1/8" X 1™ ..c.ccueiieeeiceeee e 4 4 4 4
5 3719 227 M1 HOSE - hydraulic 1/4" x 33" (cylinder to
forward valve pomt) .......ccccceeeervrienennen. 1 1 1 1
6 3719 226 M1 HOSE - hydraulic 1/4" x 24" (cylinder to rear port) 1 1 1 1
7 3718 779 M1 FITTING - 90° elbow 5/16" tube x 1/2" - 20.....2 2 2 2
8 3718 170 M1 YO” RING soosmmmsssmvimmmensrossms s 1 1 1 1
9 3719225 M91  CYLINDER - lifte..ooeeieieeeere e 1 1 1 1
Printed in U.S.A. st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91




HITCH ADAPTER

WEIGHT KIT

casecoltingersoll.com




HITCH ADAPTER 97
NO.REQ'D
REF PART NO. DESCRIPTION M-F212 MF214 M-F216 BWM-F218

1 NSS BRACKET - hitch adapter

{order as machinery item) ............. 1 1 1 1
2 3717 371 M1 PIN - drawbar ........cccccevemereerenceiciieereee e 1 1 1 1
3 3718 760 M1 BOLT - 12" x 3" N.C. h&X...oooovvevereeeeeeeeaenn. 4 4 4 4

WEIGHT KIT
1 3719 151 M1 BRACKET - mounting, front ............cccoeveevenne.e. 1 1 1 1
2 NSS WEIGHT - 40 Ib. (18 KG.) eeveeeeeeceeeeeececee 4 4 4 3
3 3719 153 M1 BRACKET - mounting, rear, upper.................... 1 1 1 1
4 3719 154 M1 BRACKET - mounting, rear, lower .................... 1 1 1 1
5 3717 036 M1 BOLT - 172" - 13 x 1-1/4" heX ...c.cuveevererernen. 2 2 2 2
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




eSO -

98 FRONT END WEIGHT BRACKETS

WEIGHT BOX

1st Print 651 625 M91 (Issue 1) 3/91

~ casecoltingersoll.com




FRONT END WEIGHT BRACKETS 99
NO. REQ'D
o REF PART NO. DESCRIPTION M-F212 M-F214 MF216 MF218
1 3719 131 M1 BRACKET = MOUNtING ...ussmssssnsssmsssmaosssssinnssssses 1 1 1 1
2 3717 416 M1 BRACE - 18@r.....c.coeieevirecricrns s 1 1 i 1
3 3719 665 M1 BRACKET - weight mounting ........c.cccoeeververeenne 1 1 1 1
4 3717 036 M1 BOLT - 172" x 1-1/2" N.D. hex, zinC.......ceeuenne. 6 6 6 6
5 3717 160 M1 WASHER - 1/2° ZINCisessmssmsamusmmmmassmsssmsessise 6 6 6 6
6 3717 051 M1 NUT = 172" N.C: heXeuwusmommmmamsemissssissnsivanss 6 6 6 6
7 3717 135 M1 LOCKWASHER.......cccoeverrieciicnrccccinenennes 6 6 6 6
WEIGHT BOX
1 3719 138 M1 FRAME - weight box.............. e s ees 1 1 1 1
2 3719 140 M1 BOX - WeIGHt ...t stseenenens 1 1 1 1
3 3719 139 M1 SUPPORT - weight DOX......c.coeeiniiiniirinmeenenenns 1 1 1 1
4 3719 137 M1 PLATE = hCh: i:eiiossssvsbeiusssssmssssespensossosisgsss 1 1 1 1
5 3718 758 M1 BOLT - 3/8" x 1" round head, square neck........ 3 3 3 3
6 3717 024 M1 BOLT - 3/8"x 1" N.C. heX....oceovrirricrcrrinnns 4 4 4 4
7 3717 050 M1 NUT - 3/8" N.C. h&X...cceecreerrccricrcec et 7 7 7 7
8 3717 134 M1 LOCKWASHER - 3/8" ......ccoeeirirerencicicsiericieaens 7 7 7 7
9 3717 158 M1 WASHER!-3/8" i siavnnmsmsmnsssssswnsvssssmsmniss 7 7 7 7
Printed in U.S.A. 1st Print M-F 200 Series 651 625 M91 (Issue 1) 3/91

casecoltingersoll.com




WHEEL WEIGHTS

100

651 625 M91 (Issue 1) 3/91

1st Print

casecoltingersoll.com




WHEEL WEIGHTS 101
NO. REQ'D
REF PART NO. DESCRIPTION M-F212 MF214 MF216 MF218
1 NSS WEIGHT - wheel 55 Ib. (order as whole goods) 2 2 2 2
2 3718 467 M1 NUT - 1/2" N.C. IoCK ...t 8 8 8 8
3 3717 160 M1 WASHER = 1/27 ..cccconvresvssisiesisisisinmenmnserarnsens 8 8 8 8
4 3718 759 M1 BOLT - 1727 x 7" cartiage..........co.coeveverevurecennenns 8 8 8 8
4 3718 284 M1 BOLT - 1727 - 13 X 8-1/2" .. 8 8 8 8

Printed in U.S.A.

1st Print

M-F 200 Series

casecoltingersoll.com

651 625 M91 (Issue 1) 3/91




casecoltingersoll.com






